SEARS

. OWNER’S MANUAL

° Assembly

° Operation

* Customer Responsibilities
° Service and Adjustments
® Repair Parts

CAUTION: Read and follow all safety rules and instructions before operating this equipment.
FOR SISTANCE HOT LINE, CALL THIS TOLL FAEE NUMBER: 1-800-659-5917

i

R




SAFETY RULES

Safe Operation Practices for Ride-On Mowers

IMPORTANT: THIS CUTTING MACHINE 18 CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS
FAILURE TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIQUS INJURY OR DEATH

il. CHILDREN
Traglc accldents can ocour if the operatoris not alert to the
presence of children. Children are often atiracted to the

machine and the mowing activily. Never assums that
children wil remain whera you last saw them.

. GENERAL OPERATION

«  Read, understand, and follow all Instructions In the manusl
and on the machine balora siaring

¢ Only allow responsible aduits, who are familiar with the
instructions, to operate the machine

+  Clear the area of ohjects such as rocks, loys, wire, el¢,
which could be picked up and thrown by the biade

+  Besurethe areaisclearof otherpeople before mowing Blep
machine if anyone enfers the area

*  Never carry passengers.

»  Donolmowin reverse unless absolulely necessary  Always
laok down and behind beforg and while backing

+  Be awars of the mowasr discharge direction and do not point
# at anyone. Do not opsrate the mower without elihsr the
entire grass calchsr or the guard in piace

«  Blow down before tuming

»  Neverleave a running machine unatiended. Always tum off
blades, set parking brake, stop engine, and remove keys
belore dismounting

«  Tum off blades when nol mowing

. S;zup anglne belore removing grass catcher or unclogging
chite.

+  Mow only in daylight or good anificial fight

* Do not operate the machine while under the Influsnce of
alcohot or drugs.

o Watch lor traffic when operating near or erossing roadways

+  Use extra care when loading or unloading the machine into
a lraller or truck

. SLOPE OPERATION

Slopes are a major lactor related to loss-of-contral and

tipover accidents, which can resull in severe injury or

dealh. All slopes require exira caution. If you cannof back

up the slope or if you feel uneasy on it, do not mow if.

Do

«  Mow up and down slopes, not across

+  Hemove obstacles such as rocks, ree Hmbs, ete

«  Watch for holes, ruls, or bumps., Uneven lerrain could
ovarturn the machine. Tall grass can hide obstacles

+  Useslowspeed Chooss alow gear 5o that youwill ot have
1o stop or shill while on the slope.

»  Follow the mamdacturer's recommendations for wheel
welghts or counterweights to tmprove stability

«  Use exira care with grass calchears or other allachmenis
Thesa can changs the sisbility of the machine

+  Keepallmovement on the slopes sfowand gradual. Do not
make sudden changes in speed or direction.

= Avgld slarling or slopping on a slope, If tires lose traction,
d;sengaga lhe blades and procesd slowly siraigh! down the
slope

DO NOT:

*  Donotiurmnonslopes unless necessary, and then, lum slowly
and gradually downhill, if possible :

* Do not mow naar drop-offs. ditchss, or embankments. The
mower could suddenly turm over i a wheel is over the edge
of a cliff or ditch, or i an edge caves in

« Do nof mow on wet grass Reduced lraclion could causs
sliding

»  Donot try lo stabilize the machine by putting your foct en the
ground

* Do not use grass catcher on steep slopes

-

»*

?

Keep children out of the mowing area and under the watchful
cars of another responsible adult

Be alert and turh machine oft if children enter the area

Before and when backing. lovk behing and down for small
children

Never carry children. They may fall off and be sariously
injured or Inlerfers with safe machine operation

Never alipw children to operate the machine.

Use exira care whan approgching blind comers, shrubs,
lrees, or other objects thal may obscure vision

V. SERVICE

Usae exira care in handling gasoline and other fuels Theyare

fimmmable and vapors are explosive

- Use only an approved containar,

- Never remove gas cap or add fuel with the engine
runping. Altow engine o cool befora rafueting Do not
arnoke.

- Never rafust the machine indoors.

- Never store the machine or fuel container inside where
there is an open flame, such as a water healer

Never run a machine inside a closed arga.

Keep nuts and bolts, especially blade altachmant bolls. tight

and keep equipment in good condition.

Never tamper with salely devices  Checlt thelr proper

oparation regutarly.

Kesp machine {rae of Frass, {eaves, or olher debris bulld-up.

Clean oil or {uel spillage.  Allow machine lo cool balore

slering

Stop and Inspect the equipment If you strilke an object

Repair, i necessary. before rastarting.

Never make adjustments or repairs with the engine running.

Grass caicher componants are subject o wear, damags, and

delerioration, which could expose moving parls or aliow

objacts to be thrown, Freguantly check components and
replace with manwacturer's recommended pars, when nec-
assary

Mower blades ars sharp and can cul. Wrap the blads(s) or

waar gloves, and use exira caulion when servicing them

Check brake operalion frequently. Adjust and service as

raguired,

Lookfor this symbolto point outimportant

safety precautions. It means
CAUTIONH! BECOME ALERTHI YOUR
SAFETY IS INVOLVED,

CAUTION: Always disconnect spark plug
wire and place wire where jtcannot conlact
spark piug In order to prevent accidental
starting when setting up, transporting,
adjusting ar making repalrs.

The engine exhaust from this product contains

& WARNING &

chamicals known to the State of California to
cause cancer, birth defects, or ather reproduc-
tive harm.




CONGRATULATIONS on your purchase of a Bears
Tracior It has been designad, engineered and manufac-
fured to give you ihe best possible dependabifity and
performance

Should you experience any problem you cannot easily
remedy, please contact your nearest Sears Authorized
Service Center/Depariment Depariment We have com-
petent, well-trained technicians and the proper tools 1o
sarvice or repair this ractor

Please read and retain this manual  The instructions will
enabie you to assemble and maintain youriractor properly
Always observe the "SAFETY RULES",

MODEL

NUMBER 917 251520
SERIAL

NUMBER

DATE OF PURCHASE

THE MODEL AND SERIALNUMBERS WILL BEFOUND
ON A PLATE UMDER THE SEAT

YOU SHOULD RECORD BOTH SERIAL NUMBER AND
DATE OF PURCHASE AND KEEP IN A SAFE PLACE
FOR FUTURE REFERENCE.

MAINTENANCE AGREEMENT

A Sears Malntenance Agrsement is available on this prod-
ucl Contact your nearest Sears store for details.

CUSTOMER RESPONSIBILITIES

*  Read and observe the safely rules

»  Follow a regular schedule in maintaining, caring for and
using your tractor

«  Follow the instructions under "Customer Responsibili-
ties" and “Slorage” secflons of this owner's manual,

PRODUCT SPECIFICATIONS

HORSEPOWER: 20.5
GASOLINE CAPACITY 3 5 GALLONE
AND TYPE: UNLEADED REGULAR

OIL TYPE (APESF/SG) SAE 10W30 (above 32°F}

SAE 5W-30 (below 32°F)

OiL CAPACITY: W/FRLTER: 42 PINTS
Wi FILTER: 37 PINTS
SPARK PLUG: CHAMPION RC12YC
{GAP: 0307
VALVE CLEARANCE: MNOT ADJUSTABLE
GROUND SPEED {(MPH):  FORWARD: B8
AEVERSE: 30
TIAE PRESSURE: FAONT: 14 P8I
REAR: 10 PS!
CHARGING §YSTEM: 15 AMPE @ 3600 APM
BATTERY: AMPHR; 35

MiN. CCA: 280
CASE SIZE: UiR

30-35 FT. LBS

BLADE BOLT TORQUE:

WARNING: This traclor is equipped with an intemal
combustion engine and should not be used on or near any
ynimproved lorest-covered, brush-covered or grass-cov-
ared land unless the engine's exhaust system is equipped
with a spark arrester meeting applicable local or stale laws
fifany) |f a spark arrester is used, it should be maintained
in elfective working order by the operator

In the stale of California the above is required by law
{Section 4442 of the Catifornia Public Resources Code).
Other states may have similar laws. Federal laws apply on
federal lands. A spark arrester for the mufller is available
through your neares! Sears Authorized Service Center/
Dapartment {See REPAIR PARTS seclion of this manual)

or workmanship
This Warraniy does not cover

LIMITED TWO YEAR WARRANTY ON CRAFTSMAN RIDING EQUIPMENT

For two {2) years from the dale of purchase. If this Craftsman Riding Equipment [s maintained, ubricaled and luned up according
io the Instructions in the awner's manual, Sears will repair or replace, free of charge, any parls found lo be delective in maleral

»  Expendable items which become worn during normal use, such as blades. spark phigs, air cleaners. belts, elc
»  Tire replacement or repair caused by punciures from outside abjects, such as nails. thoms. slumps. or glass

»  Fepairs necessary because of éperalor abuse, negligence, Improper storage or sccident ar the lailure lo mainlain the
equipment according 1o the instructions contained in the owner's manual

+  Riding equipment used for commercial or rental purposes

LIMITED 90 DAY WARRANTY ON BATTERY

For ninely {90} days from date of purchase, if any baltery includad with [nis riding equipment proves defective in maledal or
workmanship and our lesting determines the baliery wilt not hold a charge. Sears wil seplace the batlery at no charge.

INHOME WARBANTY SERVICE ON YOUR CRAFTSMAN RIDING EQUIPMENT 18 AVAILABLE AT NO-CHARGE FOR 30
DAYS FROM THE DATE OF PURCHASE PLEASE CONTACT YOUR NEAREST SERVICE CENTER. AFTER 30 DAYS
FROM THE DATE OF PURCHASE, WARRANTY SERVICE IS AVAILABLE BY TAKING YOUR CRAFTSMAN RIDING EQUIP-
MENT TO YOUR NEAREST SEARS SBERVICE CENTER. {IN-HOME WARRANTY SERVICE WILL STILL BE AVAILABLE
AFTER 30 DAYS FROM THE DATE OF PURCHASE BUT A STANDARD TRIP CHARGE WILL APPLY ) THIS WARRANTY
APPLIES ONLY WHILE THIS PRODUCT 18 IN THE UNITED STATES

This Wartanly gives you specilic legat rights. and you may also have other rights which may vary from slate lo slate

SEARS, ROEBUCK AND CO |, D/817 WA, HOFFMAN ESTATES, IL 60179

3




TABLE OF CONTENTS

SAFETY RULES ........

PRODUCT SPECIFICATIONS......

-----

CUSTOMER RESPONSIBILITIES ...

WARRANTY ...
TRACTOR ACGESSDREES
ASSEMBLY ..

OPERATION ..

ﬁNE}{

Apcassories .

Adjustments:
Brake ... . .
Carburetor ... . ..
Clutch Pulley ...
Gauge Wheels
Mower
Front-To-Back . .

SideTO-Bie o v r

Throllla Control Cable
Alr Filler, Engine
Alr Boreen, Engine .
Asgembly

Baltery:
Charging ...
Cleaning ..

Starting with Weak Banery .

Storage ..

Terminals
Belt:

Motion Drive

Removal/Replacement .

Maowser Drive

RemovaliReplacement ..

Mower Blade Drive

Removal/Replacement ..

Biade:
Sharpening
Replacemeant
Brake Adjusiment ... .

C
Carburelor Adjustment .. . .
Clsich Pulley .. ... ..
Confrols, Tractor .
Customer Aesponsibiities ...
Engine:
Rir Flitar .,
Air Sereen
Counling Fins ...
Engine Ot
Fuel Filter ... ... ..
Spark Plug(s)
Tractor:
Batery.
Blade .. .
Lubrication Chart .

Maintenance Scheciule

Tire Care .
Transaxia

Cutfing Helght, Mower .. . . ... ..

-5

23

23
14

.22

27

. 20
18

. 7-10

22
w22
.23

18
18

.23

81825
B ]

13

MAINTENANCE SCHEDULE .,
SERVICE AND ADJUSTMENTS

STORAGE ....ovevrrurrens )
-3 TROUBLESHOOT!NG 29 30
REPAIR PARTS - TRACTOR ... e 3249
REPAIR PARTS - ENGINE...M.. [OPTOPONOTROORN . | 2.1 |
PARTS ORDERING/ISERVICE .. BACK COVER
E Operalion . 11-16
Electrical: Operating Mower e 14
Intertecks and Relays - 28 Dplions:
Schemallc . T Accessorles. .. ... . ... 5
Widng Diagfam S 3z Spark Arrester . . B.40
Engine:
ﬁir gillaf . .20 P
ir Screen . 19
Caoling Fins 19 Parking Brake . . o 13
Ol Change .. §7  Parls Bag . . D
Oif Level .. 17 Pans. F{ep!acementmepmr 32-49
Oil Type, 1337 product Specificalions . .8
Preparation . o 1B
Repair Pars ... 48.59 =
Stanting . - 15 .
Slorage . .28 Repair Parls . . 32.49
F 8
Fifler: Salely Rules.. . .. ... .. .. -4
Alr Filter . .20 Seat. . . ‘ . 8
Fust .. gg Service and Ad;ummenls 2197
ol ... Carburgtor 4
Fual Cluteh Pulley . o .23
Storage .28 Fuse | o5
Type 15 Hood Removalinstallation . . 26
Fuse .. 26 Motlon Drive Bali
Aemoval/Replacement 4
H Mower Drive Balt
Removal/Replacement .. 22
Headiights . ' 26 Mower Blade Drive Belt
Hood Remavalf nstailaklcﬂ .26 ﬂemova{/ﬂe?]acamen: . 23
Mower Adjusiment
L F;’onl ~lo-Back . e 22
; Side-l0-8ide . .. . L. 2%
tegefmg M?wer Deck -2 Mower Removalinstaliation: .. ... 21
ubr éﬁgﬁ“ . Tire Care. . . 8,18,25
Engine T 19 Siope Guide Sheet ... .. .. 63
Spark Plug(s) ... G e . 20
M Specifications ... ... ..o 3
Maintenance Schedule ... .. (17 Blasting the Englne ... . ... 15
Maower: Steering Wheel . 7,24
Adjustmant, Front-to-Back 22 Stopping the Tractor e 18
Adjustment, Side-to-8ide ... ... 21 Storage ] o o8
Biade Raplacemeant RN 1
Blade Shampening ... ... .. 1) T
Culling Height . . .. .13
installation .21 Throlile Conirol Cable Adjustment.. . 27
Operation 14 Thes : .. 81825
Removal . 21 Troubleshooling Chart 29-30
Mowing Tips 8 Tansaxe ... ... R
Muffler . ... . .. 20
Spark Arrester 3 A0 W
o Waeranty . . (R |
Wiring Diagrarn . A ¥
O Wiring Bchematic 31
Cold WeatherCamdsnons . 18,18 g SRR
Engine. - 17
Storage 28

4



ACCESSORIES AND ATTACHMENTS

These accessorias and allachmenls were avallable through most Sears retall oullels and service centers when (he tractor was purchased
Mosi Sears slores can order these Hems for you when you provida the modet number of your tracior

ENGINE

MAINTENANCE

SPARK PLUG GAB CAN ENGINE Ol

FUEL STABILIZER

AR FILTER BLADES BELTS

B

A

PERFORMANCE

Sears oflers a wide variely of altachments that fit your traclor Many of these are listed below with brief explanations of how they can help
you. This list was current al the time of publication; however, it may change In future years - more ailachments may be added, changas
may be made in these atlachments, or some may no longer be availabie or fit your model Contact your nearest Sears store for the

accessaries and attachments that are avallable for your traclor.

Moast of Ihese altachments do not require addifional hitches or converston kils {these that do are indicated) and are designed for casy

allaching and dslaching

AERATOR promoles desp rool growth for & heallhy lawn Tapered
2 B-nch stee! spikes mountad on 10-inch dlameter discs puncture
holes in soif at close intervals to let moisture soakin Steelweighttray
tor increased penslration

BUMPER protects front end of tractor from damage

CARTS make haufing easy. Variely ol sizes available, plus accesso-
Hes such as side panel kits, lool caddy. cart cover, prolective mat and
dolly

CORING AERATOR takes small plugs out of soll to aliow moisture
and nuldents to roach grass roots  36-inch swalh. 24 hardened steel
coring ps 150 b capacity weight tray

DISC HARROW has 2 gangs of 4 stee! blades thal angle from 1010
20 degrees, 40 inches wide  Can hook 2 unlts Intandemn  (Requires
sleave hilch )

DOZER BLADE removes snow; grades dirf, sand and gravel 48
inches wide, 17 Inches high, clears 44-inch pathwhen angled Master
§iit comtrol laver for operalor ease Bpring irip for snow removal on
unaven pavement; bullt-in float for biade to lollow ground contour.
Revarsibie, replsceable scraper bar {Use with tire chains and wheel
weights and/or rear drawbar weight }

EASY Qi DHAIN VALVE makas oll changes easier, laster

FRONT NOSE ROLLER canters in front of mower dack to reduce
chances of "scalping” on uneven lerrain

GANG HITCH lesis you fow 2 or 3 pull-behind attachments at
onece, such as swaepers. dethaichers, asrators {nol for use with
raliers, caris or other heavy atiachments)

MULCH RAKE/DETHATCHER loosens solt and flips (hatch and
matted Jeaves io lawn surface for easy pickup Twenly spring tine
teeth Usefullo prepare bare areas lor seeding. Available for front or
rear mounting, HIGH PERFORMANCE REEL-ACTION SPRING
TINE DETHATCHER covers 38-inch wide path and tosses thalchinte
largs hopper  Mounts behind tractor

PLOW turns soit 6 ches desp. cuts 18-nch Jurow Crank adjust-
ment controls depth, 3-position yoke sats width, Heavy steet landside
for stralghl furrowing  {Requires sieeve hilch )

AANMP TOPS AND FEET ot you load and unload tractor from a
pickup truek  Use with 2 x 8 ar 2 x 10 lumber

REAR GRADER BLADE s 42 inchas wide and operated from driver's
seal Pevarsible steet blade can be angled at 30 degrees for grading
Reverses for pushing snow backwards  (Requires slesve bitch )
ROLLER for smoother lavwn surface. 36-inch wide. 18-inch diameler
water-ight drum holds up 1o 390 s of weight, Rounded edges
prevent harm to lurl  Adjustable scraper sutomatically cleans drum

SLEEVE CULTIVATOR Is 43 inches wide, Prepares ground lor
saeding, helps weed conirot Steel lrame holds & adjustable sweeps.
Adiusts verlically, horizontally  (Requires sleeve hilch ) Optional
accessory: steel furrow opener for widar openings lor potatoes.
cotn, and olher deep-seeded crops.,

SLEEVE HITCH for use with masler lill system  Single pin couples/
uncouples

SNOWTHROWER has 42-inch swalh  Drum-lype auger handies
powdery and wattheavysnow Mounts easiiy with simple pin arranga-
ment. Discharge chute adjusts from tractor seal  Binch diameler
spout discharges snow 10 to 50 [eet: Liit controlled at tracior seat
{Use with chains and wheel weighls and/or rear drawbar weight }

SPRAYERAS use 12-voit DC electric motor that connects fo the tractor
baltery or other {2.woll source Includes booms for aulomatic
spraylng and hand held wand for spet spraying Wand has adjusiable
spray paltern  For applying herbicides. Insecticides. lunglcides and
liquid fertilizers

SPREADER/SEEDERS make seeding, lerlizing, and wead kifing
sasy. Broadcast spreaders are also uselut for granular de-icers and
sang

SWEEPERS irl you coliect grass clippings and leaves

TILLER has 8 hp engine to prepare seed beds, cullivale. and compost
garden residue. Chain-driva frangmission, Six 11-inch dlameterone
piece heat-reated steet tings. THls 30-inch path  (Requires sleeve
hitch } Or use 5hp tow-behind TILLER with 36-inch swaih to prepare
seed beds, cultivate and compost garden residue. Tiller has s own
built-in lilt and depih control systerm and does MOT require a sleeve
hitch, Fits any lawn, yard or garden tracior, Simply hook up to the
traclor drawbar and go! Optlanal accessories Jor 5 hip Gller convert
unit for dethalching. seraling. hilling  without tools

TIRE CHAINS are heavy duty; closely spaced extra-large cross inks
glve smogih ride. oulstanding lraction

TAACTOR CAB has heavy duly viny! labric over lubufar steel lrame,
ABS plastic top,; clear plastic windshield olfers 360 degrae visibiiity

Hinged melai doors wilh calch.  Keeps operator warm and dry

Remove vinyl sides and windshialds lor use as sun protector in
summer, Optional accessories Include: tinledfempered sclid
salaty glass windshield with hand operaled wiper 12-voll amber
caution light lor mounting on cab top

VACS for pawerful collection of heavy grass clippings and leaves

Optional wand altachmentio pick up debris in hard-ie-reachplaces

VAC/CHIPPER inctudes a chipper-shredder

WEIGHT BRACKET for drawbar for snow removal applications. Gan
be mounied on front of tractor lor plowing applications  Uses (1) 55
b weight

WHEEL WEIGHTS for rear wheels provide needed {raction for show
ramoval oy dozing heavy materials



CONTENTS OF HARD

WARE PACK

Parts Bag conlents shown full size

Paris packed separalely in carton

4 [ () Shoulder
BOW 5/16-18

T e R A i Tt

1} Washer 17/32 x 1- 3/16 X 12 Gauge

{3) Retainer Springs
{double loop}
- 3

(4) Retainer Springs (single loop)

Seat P

5 &

\“( d Video
SR o Casselle
Ségg:;g Muicher
Plate
— : !
[ '
y 4
; X
Manual Farls Bag

Parts bag conients not shown fulf size

©

{2) Lock Washers #10

§

{2) Screws #10 x 5/8

@ (2} Weld Nuts #10

(2) Washers 3/16 x 3/4 x 16 Gauge

@>

{2} Hex Nuls 1/4-20

<

{2) Lock Washers 1/4

(2) Hex Bolts 1/4-20 x 3/4

3

{2) Washers 9/32 x
5/8 x 16 Gauge

- i ( 2) Washers 3/8
- x 7/8 x 14 Gauge
2 )Shoukﬂer
Boils J)
(2) Gauge (&) Center-
Wheels lock Nuts
E D @
B (2) Front Link Assemblies :
A \ Sleefmg
{ Wheel
"\ : /7 insert
E)
Steering
Gleeve
O (2) Latch Hook
Assemblys

Slope Sheet




ASSEMBLY

Your new tractor has been assembled at the factory with exception of those paris left unassembled for shipping purposes.
To ensure safe and proper operation of your tractor all parts and hardware you assemble must be tighlened securely. Use

the correct tools as necessary 1o nsure proper tighlness

TOOLS REQUIRED FOR ASSEMBLY

A socket wranch set will make assembly easier. Standard
wranch sizes are listed.

{2) 7/18" wrenches (
(1) 8/18" wrench {
(1) 1/2" wrench (

1) Tire pressure gauge
1) Utllity knife
1) 3/4" socket widrive raichet

'{,\
4

A

.

¢
N
£

{3

//‘

STEERING WHEEL
INSERT

. HEXBOLT

LOCK

C " WASHER

When rght or left hand is mentioned in this manual, i ‘mc«-_,-&_\ FLAT
means when you are in the operaling position {seated % Sl B WASHER
behind the steering wheel) N N
STEERING o]
WHEEL \\».\:o\\ '
See TSIONNL
TO REMCVE TRACTOR FROM CARTON N >
UNPACK CARTON ‘t‘;.;* STEERING
+  Remove all accessible loose parls and paris carlons STEERING ///Tliiiéf L smm?
frorm carion (See page 6) i T |
«  Cut, from tog 1o boltom, along lines on all four corners R A
of carton, and lay panels {lat STEERING i g“’:\j Tl
+  Remove mower and packing materials SLEEVE ' St o
! == .y'

»  Check for any additional loose paris or carlons and
rermove,

BEFORE ROLLING TRACTOR OFF SKID

ATTACH STEERING WHEEL (See Fig. 1)

»  femove hex bolt, lock washer and jarge flat washer
from steering shaft

+  Position front wheels of the traclor s¢ they are pointing
straight forward

«  Slide steering sleeve aver steering shaft,

s Position steering wheel 50 cross bars are horizontal
{left to right} and slide onto steering wheel adapter

s Secure steering wheel to sleering shalt with hex bolt,
lock washer and large flat washer praviously removed
Tighten securely.

s Snap steering wheel insert into center of sleerdng
wheel.
+  Remove prolactive plastic from traclor hood and gril

IMPORTANT: CHECK FOR AND REMOVE ANY STAPLES
IN SKID THAT MAY PUNCTURE TIRES WHERE TRACTOR
15 TO ROLL OFF SKID

TO ROLL TRACTOR OFF SKID (See Fig. 7)

+  Raise attachment lift lgvet o its highes! position

«  Release parking brake by depressing clutch/brake
pedal

¢ Place freewhsel controt in freswheeling position 1o
disengage transmission {See "TC TRANSPORT" in
Operalion section of this manual)

«  Roll wactor backwards off skid.




ASSEMBLY

CONNECGT BATTERY (See Fig. 2)

CAUTION: Do not short battery termi-
nals. Before connecting battery, re-
move melal bracelets, wristwatch
hands, rings, ete.

Positive terminal must be connected
first to prevent sparking from acciden-
tal grounding.

s Lift hood {o raised position

«  Open terminal access doors, remove ferminal prolec-
tive caps and discard.

« if this ballery is put intp service alter month and year
indicated on label {labe! located betlween terminals}
charge battery for minimum of one hour at 8-10 amps

= First connect RED battery cable {o positive (+) baltery
terminal with hex bolt, flat washer. lock washer and hex
nul as shown. Tighten securely

«  Connect BLACK groundingcable to negative (-} batter
terminal with remaining hex bolt, flal washer, loc
washer and hex nul. Tighlen securely

v Close terminal access doors
Usa terminal access doors for:

+ Inspection for secure conneclions (fo lighten hard-
ware).

» Inspegtion jor corrosion
«  Testing batlery

¢ Jumping (it required).

+  Peripdic charging.

INSTALL SEAT (See Fig. 3)
Adjust seal befors fightening adjustment knob

+  Remaove cardboard packing on seal pan.

«  Place seal on seal pan and assemble shoulder bolt.

+  Assemble adjustment knob and iat washer loosely.
Do not tighten

*  Tighten shoulder boll securely
+  lLower seal inlo operaling position and sit on seat

= Slde seat untll a comfortable position is reachad which
allows you fo press cluich/brake pedal all the way
down

» (et off seat without moving iis adjusied position
+  Raise seat and fighten adjusiment knob securely,

BEAT

SEAT PAN

SHOULDER

S FLAT
WASHER

ABJUSTRENT
KNOB

FLAT
WABHER

HEX
BOLT

LOCK
HEX NUT WASHER

HSCARD TERMINAL
PROTECTIVE CAPS

TERMINAL ~f
ACCESS ™%
DOOR

| . NEGATIVE
A1 e {BLACK)

[ B CABLE

FiG. 8

CHECK TIRE PRESSURE

The tires on your tractor were overinflated at the factory for
shipping purposes  Correct re pressure is imporiant {or
best culling perdoimance.

» Reduce firg, pressure to P8I shown in "PRODUCT
SPECIFICATIONS” on page 3 of this rmanual.

CHECK BRAKE SYSTEM

After you learn how 1o operale your traclor, check o see
that the brake Is properly adjusted See *TO ADJUST
BRAKE" In the Service and Adjustments seclion of this
manuai



ASSEMBLY

INSTALL MOWER AND DRIVE BELT

(See Figs. 4 and 7)

Be sure tractor Is on level surface and mower suspension

arms are raised with attachment lift control Engage park-

ing brake

« Cut and remove tie down securing anti-sway Dar
Swing anti-sway bar 1o leli side of mower deck

»  Slide mower under tractor with discharge guard to right
side of traclor

IMPORTANT: CHECK BELT FOR PROPER ROUTING IN
ALL MOWER PULLEY GROOVES. INSTALL BELT INTO
ELECTRIC CLUTCH PULLEY GROOVE

e Install one front link in lop hole of the FLH. front mower
bracketand R H front suspension braclel. Retainwith
two single loop retainer springs as shown.

+  Insialisecondirontlinkink. M {ront suspension bracket
only and retain with single loop retainer spring as
shown

«  Turn height adjustment knob counterciockwise untit It
stops

«  Lower mower linkage with attachment it control

+  Place the L H suspension arm on inward pointing deck
pin. i necessary, rock and ralse front of mower fo align
deck pin with the hole In suspension armn

« Slide el side of mower deck back and install the
unattached front fink in top hole of the L.H. front mower
bracket. Refain with sinple loop retainer spring as
shown

SUSPENSION
DOYBLE LOOP ARMS
RETAINER SPRING Z%O\ré‘gn
CHABEIS {inward pointing BNAGKET
BRACKEY deck pins)

™~

o
u"":::}
SHOULDER
BOLT
GAU
wae(és 3816
CENTER
LOGKNUT
38 WASHER

ANTI-SWAY
BAR
DOUBLE LOOP

AETAIMER

GPRING
IDLEA

PULLEY

»  Plage the A H. suspension arm on inward pointing
deck pin. If necessary, rock and raise frant of mower
1o align deck pin with the hole In suspension ann

»  Connect anti-sway bar to chassis bracket under left
footrest and retain with double loop retalner spring

»  Relain both suspension arms to deck pins with double
loop retainet springs

«  Turn height adjustment knob clockwise 10 remove
slack fram mower suspension

« Raise deck lo highest position

+  Assemble gauge wheels (See "TC ADJUST GAUGE
WHEELS" In the Operation section of this manual).

CHECK DECK LEVELNESS

For best cutlting resuits, mower housing should be properly
leveled. See "TO LEVEL MOWER HOUSING" in the
Sarvice and Adjustments section of this manual

CHECK FOR PROPER POSITION OF ALL
BELTS

See the figures that are shown for replacing motion, mower
drive, and mower blade drive belts in the Service and
Adjustrmants section of this manual. Verify that the bells
are routed correctly

" FRONT

ot SUSPEFSION
ELECTRIC BRACKETS
CLUTCH
PULLEY

SINGLE
LOOP
HETMNER
SPAINGS

e —

v g, ’ it
e,
(K@be DISCHARGE GUARD



ASSEMBLY

INSTALL MULCHER PLATE
(See Figs. 5 and 6)

» inslall two iatch hooks fo mulcher plate using scraw,
washaer, lock washer, and weld nut as shown,

NOTE: Pre-assemble weld nut fo latch hook by inserting
weld nut from the top with hook pointing down

«  Tighten hardware securely
+  Raise and hold defiector shield in upright position,

= Place front of mulcher plate over front of mower deck
opening and slide into place, as shown.

«  Hook front laich into hole on front of mower deck.
» Mook rear tatch into hole on back of mower deck

CAUTION: Do not remove discharge
guard from mower, Raise and hold
guard when attaching muicher plate
and allow it to rest on plate while in

operation.

TO CONVERT TO BAGGING OR
DISCHARGING
Simply remove mulcher plate and store in a safe place.

Your mower is now ready for discharging or installation of
optional grass catcher accessory

NOTE: itis not necessary {o change blades The mulcher
biades are designed for discharging and bagging also

WELD NUT
FAROM THE TOP

HOOK POINTS
DOWN

1LOCK
WASHER

MULCHER
PLATE

10

DEFLECTOR
- SHIELD

v CHECKLIST

BEFORE YOU OPERATE AND ENJOY YOUR NEW
TRACTOR, WE WISH TOASSURE THAT YOU RECEIVE
THE BEST PERFORMANCE AND SATISFACTION FROM
THIS QUALITY PRODUCT.

PLEASE REVIEW THE FOLLOWING CHECKLIST.
All assembly instructions have been completed.
No remaining lpose parts in carlon

Baltery is properly prepared and charged.  (Minimum
1 hour &t 6 ampsy

Sea! is adjusted comforiably and lighiened securely.

Alllires are properly inflated. (For shipping purposes,
the tires ware ovennflated al the faclory).

Be sure mower deck is properly leveled side-to-side/
front-lo-rear for best cutting results.  (Tires must be
properly inflated for leveling})

¢ Check mower and drive belts. Be sure they ara routed
propetly around pulleys and inside all beif keepers

v Checkwiring. See that all connections are still secure
and wires are properly clamped.

v Before driving raclor, be sure freewheel control is in
drive position.

WHILE LEARNING HOWTO USE YOUR TRACTOR, PAY

g_)g?é& ATTENTION TO THE FOLLOWING IMPORTANT

Engine oil Is at proper level

Fuel 1ank is filled with fresh, clean, regular unleaded
gasolineg,

Become familiar with all controls - their location and
function Operate them before you stan the engine
Be sure brake system is in safe operaling condition

tis Important 1o purge the transmission before operat-
Ing your tractor {or the first time. Foilow proper starting
and transmission purging Instructions {See "TOSTART
ENGINE" and "PURGE TRANSMISSION® in Dpera-
tion section of this manual).

O SNNN S

NNONONS



OPERATION

These symbois méy appear on your tractor of In fiterature supplied wilh the product. Learn and undersland thelr meaning

hoo
'5'& 5%73

BATTERY CAUTION OR REVERSE FORWARD FAST SLOwW
WARNMING
e
———
STOP k -
.
3% N,
ENGINE ON ENGINE OFF Ol PHESSURE GLUTCH LIGHTS OM LIGHTS OFF

465
N\

DIFFERENTIAL  PARKING BRAKE UNLOCKED

® 3

LOW PARKING BRAKE

ATTACHMENT ATTACHMENT IGNITION

MOWER LIFT
CLUTCH ENGAGED CLUTCH DISENGAGED

TG AR

HYDROSTATIC FREE WHEEL
(Hydro Maodels only)

DANGER, KEEP HANDS AND FEET AWAY

11



OPERATION

KNOW YOUR TRACTOR

READ THIS QWNER'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR TRACTOR.
Compare the ustrations with your tractor fo famiiiarize yourself with the location of various controls and adjustments. Save

this manual for fulure reference

AMMETER

CHOKE CONTROL

THROTTLE CONTAOL

ATTACHMENT

CLUTCH SWITCH LIFT LEVER

PLUNGER

LIGHT BWITCH

CLUTCH/BRAKE

PEDAL \

LIFT LEVER

HEIGHT ADJUSTMENT

IGNITION SWITCH

KNOB

FREE WHEEL CONTROL

APPROX.
SPEEDS:

PARKING BRAKE
LEVER

\\
. MOTION
CONTROL

LEVER

FIG. 7

Our iractors conform 1o the safely standards of the American National Standards Institute

ATTACHMENT CLUTCHSWITCH - Usedtoengage mowear
blades or other altachments mounted {o your traclor.

LIFTLEVER - Used to ralse and lower mower deck or othey
attachments mounted 1o your tractor.

CLUTCH/BRAKE PEDAL - Used for decluiching and
braking the waclor and slaring the engine

MOTION CONTROL - Selects the speed and direction of
tractor
CHOKE CONTROL - Used when starting a cold engine

LIGHT SWITCH - Turns the headiights on and off.
THROTTLE CONTROL - Used 1o conirol engine speed.

12

FREEWHEEL CONTROL, - Disengages transmission lor
pushing or slowly fowing the {ractor with {he engine off.

IGNITION SWITCH - Used fo slar and stop the engine.
E&)MMETEZR - Indicales battery charging (+} or discharging
LIFT LEVER PLUNGER - Used {o release attachment [if
tever when changing its position

PARKING BRAKE LEVER - Locks clutch/brake pedal into
the brake position

HEIGHT ADJUSTMENT KNOB - Usad1o adjust the mower
height '



OPERATION

The operation of any ractor can resuitin forelgn objects thrown into the eyes, which carn result
in severe eye damage. Always wear safety glasses or eye shields while operating your tractor
or performing any adjustments or repairs. We recommend a wide vision safely mask aver the
spectacles or standard safety glasses.

HOW TO USE YOUR TRACTOR

TO SET PARKING BRAKE (See Fig. 8)

Your tractor is eguippad with an operator presence sensing

swilch  When engine is running, any allempt by the

operalor {o leave the seat without first setting the parking
brake will shut off the engine

= Depress clutch/brake padal into Jull "BRAKE" posftion
and hold.

+  Place parking brake lever In"ENGAGED" position and
release pressure fromclutch/brake pedal. Pedal should
remain In "BRAKE” position  Maka sure parking brake
will hoid tractor secure

PUSH INTO
THROTTLE “DISENGAGE"

CONTROL LEVER

ATTACHMENT CLUTCH
SWITCH PULL DUT TO
TENGAGE"

CHOKE

CLUTCH/BRAKE
PEDAL "BRAKE"
POSITION -

MOTION
CONTROL
LEVER

HEIGH
ADJUSTMENT

"DRIVE”
POSITION KNOB ggiii?a
"DISENGAGED" "ENGAGED"
POSITION POSITION
FiG. 8

STOPPING (See Fig. 8)

MOWER BLADES -

»  Move altachment clulch switch to "DISENGAGED”
position.

GROUND DRIVE -

»  Depress clutch/brake pedal into full "BRAKE” position

»  Move motion control lever to neutral (N} position

IMPORTANT: THE MOTION CONTROL LEVER DOES
MOT RETURN TO NEUTRAL (N} POSITION WHEN THE
CLUTCH/BRAKE PEDAL 18 DEPRESSED

ENGINE -

»  Move throttle control 10 slow {-s=} position

NOTE: Failure to move throtile control lo siow {~2)

position and allowing engine o idie before stopping may

cause engine 1o "bacikfire”

«  TFurn ignition key to "OFF" position and remove key.
Always remove key when leaving tractor to prevent
unauthorized use

+  Never use choke to stop engine

13

NOTE: Under cenain conditions whet unitis standing idle
with the engine running, hot engine exhaust gases may
cause "browning" of grass To eliminate this possibiiity,
always slop engine when stopping tractor on grags areas.

CAUTION: Always stop tractor com-

jetely, as described above, before leav-
ing the operator's position; (o emply
grass catcher, stc.

TO USE CHOKE CONTROL. (See Fig. 8)
Use choke controf whenever you are starling a cold engine
Do not use to start a warm engine

»  To engage choke control, pull knob out Slowly push
knob in to disengage.

TO USE THROTTLE CONTROL (See Fig. 8)

Always operate engine al fuli throtile.

»  Operating engine at less than full throtife reduces the
baltery charging rate.

«  Full throttle offers the best bagging and mower perior-
mance,

TO MOVE FORWARD AND BACKWARD

{See Fig. 8)

The direction and speed of movement is controlled by the

motion conlrod lever

«  Starl tractor with motion control lever in neulral (N}
position

+ PRelease parking brake and clitch/brake pedal

¢ Slowly move mation control lever o desired position

TO ADJUST MOWER CUTTING HEIGHT (See

Fig. 9}

The cutting height is contralled by turning the height adjust-

ment knob in desirad direction

«  Turn knob clockwise (/™) to raise cutting height

« Turn keob counlerclockwise (¥™) Lo lower culling
height

The culting heighl range is approximalely 1-1/2° to 4-1/2",
The heighis are measured from the ground to the blade tip
with the engine not running  These helghts are approxi-
male and may vary depending upon soil conditions, helght
of grass and types of grass being mowed

»  Theaverage lawn should be cut to approximately 2-1/2
inches during the cool season and to over 3 inches
during hot mepihs  For heafthier and better looking
lawns, mow often and after moderate growth.

»  For best cutling performance, grass over 6 inchas In
height should be mowed twice Make the first cut
relatively high; the secondd to desirad height



OPERATION

TO ADJUST GAUGE WHEELS (See Fig. 9)

Adjust gauge wheels with tractor on a flat level surlace

«  Adiust mower to desired cufling height {See "TO AD-
JUST MOWER CUTTING HEIGHT" in the Operation
section of this manual).

«  With mower in desired height of cul posifion, gauge
wheals should be assembled so they are slightly off the
ground. Instail gauge wheel in appropriate hole with
shoulder boll, 3/8 washer, and 3/8-16 locknut and
tighten securely.

+  Repea! for opposite side instaling gauge wheel In
same adjusiment hole.

GUAGE
WHEEL
MOUNTING
BRACKET

3/8-16
LOCKHUT

3/8 WASHER
GAUGE WHEEL

TO OPERATE MOWER (See Figs. 7 and 8)

Yourtractor is equipped with anoperalor presence sensing

swilch. Any atternpt by the operator o leave the seat with

the engine running and the attachment clutch engaged wilt

shut off the engine.

+ Belec! desired height of cut

s Lower mower with allachment IHi controf

+  Start mower blades by enpgaging atlachment clutch
control.

= TO STOP MOWER BLADES - disengage attachmant
cluich control

CAUTION: Do not operate the mower
without either the entire grass catcher,
on mowers 5o equipped, or the dis-
charge guard in place.

DISCHARGE
GUARD

14

TO OPERATE ON HILLS

CAUTION: Do not drive up or down
hifls with slopes greater than 15% and
do not drive across any slope,

4 E}Qoose the slowss! speed before starling up or down
5.

= Avuid stopping or changing speed on hills

+  If slowing is necessary, move throtile control lever to
slower position.

» U slopping is absolulely hecessary, push clulchfbrake
Eec%kal quickly to brake position and engage parking

rake

*  Move motion control lever to neutral {N) position.

IMPORTANT: THE MOTION CONTROL LEVER DOEG

NOT RETURN TO NEUTRAL {N) POSITION WHEN THE

CLUTCH/BRAKE PEDAL IS DEPRESSED.

+  Torestart movement, slowly release parking brake and
clutch/brake pedal,

»  Slowly move motion control fevar to slowest setting

*  Make all turns slowly

TO TRANSPORT (See Figs. 7 and 11)

Whern pushing or lowing your iractor, be sure lo disengage
transmission by placing freewheel control in freewhesling
position. Free wheel controlis located at the rear drawbar
of traclor

+ Raise attachment §ilt to highest position with attach-
ment lift control.

«  Remova retainer spring from freewhesi control rod

«  Push control rod in 10 disengage transmission and
reinsert retainer spring into controf rod hole now on
back side of the bracket

» Do not push or tow tractor al more than two (2} MPH
+  To reengage ransmission, reverse above procedurs.

NOTE: To protect hood from damage when transporiing
your fracioron a lruckor atrailer, be sure hood s closed and
secured totractor. Use an appropriate means of tying hood
to tractor {rope, cord, etc)).




OPERATION

BEFORE STARTING THE ENGINE

CHECK ENGINE OIL LEVEL (See Fig. 12)

+  Theengine In your tractor has been shipped, from the
tactory, already lilled with summer weight oif.

»  Check engine olf with fractor on level ground.

v Unthread and remove ol filt cap/dipstick; wipe off off
Reinsert the dipstick into the tube and rest oil fillcap on
the lube. Do not thread the cap onto the lube, Remove
and read off level. if necessary, add oif unfil "FULL"
mark on dipstick is reached. Do not averfil

«  For cold weather operation you should change oil for
gasier starting {See "OIL VISCOSITY CHART" in the
Customer Responsibilities section of this manual)

»  Tochange engine o, see the Customer Fesponsibili-
ties section in this manual

FIG. 12

ADD GASOLINE
«  Fifl fusl tank  Use fresh, clean, regular unieaded
gasoline wilh a minimum of 87 octane {Use of leaded
gasoline will increase carbon and [ead oxide deposits
and reduce valve life). Do not mix off with gasoline.
Purchase fuel in quantities that can be used within 30
days to assure fuel freshness
IMPORTANT: WHEN OPERATING IN TEMPERATURES
BELOW 32°F{0*C), USE FREBH, CLEAN WINTER GRADE
GASOLINE TO HELP INBURE GOOD COLD WEATHER
STARTING
WAHRNING: Experlence indicates that aicoho! blended
fuels (called gaschol or using ethanol or methanol) can
attract moisture which leads to separation and formation of
acids during storage. Acidic gas can damage the fuel
system of an engine while In storage. To avoid engine
problems, the fuel system should be emptied before stor-
age of 30 days or longer. Draln the gas tank, start the
engine and let it run until the fuei lines and carburelor are
emply. Use fresh fusl next season. See Slorage Instruc-
tions for additional informalion. Never use engine of
carburetor cleaner products in the iuel tank or permanent
darnane may oocur

CAUTION: Fill to bottom of gas tank
fitler neck. Do notoverfifl. Wipe offany
spiiled oil or fuel, Do not store, spill or
use gasoline near an open flame.

15

TO START ENGINE (See Fig. 8)

When starling engine for the first time ar if engine has run
out of fuet, it witl take extra cranking time (o move fuel from
the tank 1o the engine.

+  Depress clutch/brake pedal and set parking brake
»  Place motion control lever In neutral {N) position.
+  Move attachment clutch to “DISENGAGED" position.

+  Pull choke control out to choke (|\|) position for cold
engine start For warm engine siarl do not use choke
control.

«  Nove throtite conirol to midway betwaen fast (4») and
slow { =) positions.

+  Insertkeyintoignition andtumnkey clockwiselo "START"
position and release key as soon as engine slaris, Do
not run starter continuously for more than fifleen
seconds per minute. I engine does not slan afler
saveral attempis, move throltie control to fast (<)
position, wail a few minutes and Iry again.

«  When engine staris, stowly push choke control in.
«  Move throtlle controf io fast {(4») position

+ Allow engine to warm up for a few minules belore
gngaging diive or attachments,

IMPORTANT: COLD STARTING FOR HYDRO (BELOW

40°F) - AFTER STARTING ENGINE AND BEFORE

DRIVING, LET THANSMISSION WARM UP FOR (1)

MINUTE BY PLACING MOTION CONTROL LEVER IN

MEUTHAL AND RELEASING GLUTCH/BRAKE PEDAL

NOTE: If at a high altitude (above 3000 leetl) or in cold
temperatures (below 32°F}, the carburetor fuel mixiure
ray need to be adjusled for best engine performance . Sea
“TO ADJUST CARBURETOR" in the Service and Adjust-
menis section of this manual.

PURGE TRANSMISSION

CAUTION: Neverengage or disengage
freewheellever while the engine is run-
ning.

To ensure proper operation and performance, it is recom-
mended that the transmission be purged belore operating
tractor for the first time.  This procedure will remove any
trapped air insids the ransmission which may have devel-
oped during shipping of your tractor

IMPORTANT: SHOULD YOUR TRANSMISSION REQUIRE
REMOVAL FOR SERVICE OR REPLACEMENT, IT
SHOULD BE PURGED AFTER REINSTALLATION
BEFORE QPERATING THE TRACTOHR

= Place traclor safely on level surace with engine off and
parking brake set

«  Disengage transmission by placing freewhael control
in freewheeling position (See “TO TRANSPORT" in
this seclion of manual).

+  Sitling inthe tractor sea!, starlengine. Afterthe engine
ig running, move thratlle control to slow (<} position
Wilth motion conirot lever in neutrai {N) position. slowly
disengage clufch/brake pedal

«  Move motion control lever to full lorward position and
hold for five (B) seconds. Move lever lo full reverse
position and hold for five (5} seconds  Repeat this
progedure three (3) limes



' OPERATION

NOTE: During this procedure there will be no movement of
drive wheels. The airis being removed from hydraulic drive
sysiem.

*  Move motion contrel lever to neulral {N) position. Shut-
off engine and set parking brake.

»  Engage transmission by placing freewheel control in
driving position {See "TO TRANSPORT in this section
of manual)

«  Sittinginthe tractor seal, start engine, Afterthe engine
is running, move throtlle control to halt (1/2) speed
With motion controf lever in neutral (N} position, slowly
disengage cluichibrale pedal.

+  Slowly move motion control lever forward, after the
tractor moves approximately five {5} feet, slowly move
motion control lever to reverse position, AHer the
fracior moves approximalely five {5} fee! return the
motion control lever to the neutral (N} position. Repsat
this procedure with the motion controf lever three (3}
{imes

= Your{racior is now purged and now ready for normal
operation

MOWING TIPS

Thre chains cannot be used when the mower housingis
altached to tractor.

+ Mowar should be properly leveled for best mowing
performance. See "TO LEVEL MOWER HOUSING" in
the Service and Adjustments section of this manual

+  The left hand side of rower should be used for trim-
ming

«  Drive so thal clippings are discharged onio the area
that has been cut. Have the cut area fo the righi of the
tractor. This wilf result in a8 more even distribution of
clippings and more uniform cutting

+  When mowing large areas, slant by turning fo the right
so that clippings will discharge away from shrubs,
{ences, driveways, ete. Alter one or two rounds, mow
int the opposite direction making left hand turns until
finished {See Fig 13)

o i é.;rass. is extremely tall, it should be mowed twice to
reduce load and possible fire hazard from dried clip-
pings. Make first cul relatively high; the sacond to the
desired helght

» Do not mow grass when it is wel  Wet grass will plug
rnower and leave undesirable clumps  Allow grass 1o
dry before mowing.

*  Always operale engine al full throttle when mowing to
assure beller mowing periormance and proper dis-
charge of material. Regulate ground speed by select-
ing a low enough gear {o give the mower culting
performance as well as the quality of cut desired

= When operating allachments, select a ground speed
that will suit the lerrain and give best pedormance of
the attachman! being used

MUHL.CHING MOWING TIPS

IMPORTANT: FOR BEST PERFORAMANCE, KEEP
MOWER HOUSING FREE OF BUILT-UP GRASS AND
TRASH CLEAN AFTER EACH USE

*  The special mulching blade will recut the grass clip-
pings many times and reduce them in size so that as
they fall onlo the lawn they will disperse into the grass
ant not be noticed.  Also, the muiched grass wili
biodegrade gquickly 1o provide nutrients for the lawn,
Always mulch with your highest engine {biade) speed
g;& éhis will provide the best reculling action of the

ades,

»  Avoid culting your lawnwhen it is wet, Wel grass lends
1o form clumps and Interferes with the mulching action
The best time to mow your fawn is the early aliernoon
Al this time the grass has dried and {he newly cul area
wili not be exposed to the direct sun.

« Forbestresulls, adjust the mower culting helght so that
the mower cuts off only the top one-third of the grass
blades {See Fig. 14) For extramely heavy mulching,
reduce your widih of cut on sach pass and mow slowly.

- o q)’w

FlG. 13

»  Cerain types of grass and grass conditions may re-
quire that an area be mulched & second time 1o com-
pletely hide the clippings. When doing a second cut,
MOow across of perpendicutar o fhe first cut path

*  Change your culting patiern from week to week. Mow
northio south one week ther change lo eastlowest he
next week. This will help prevent matting and graining
of the lawn



CUSTOMER RESPONSIBILITIES

MAINTENANCE SCHEDULE
FILL N DATES

AS YOU COMPLETE

REGULAR SERVICE

< % %
\,\\)% ?,"a \)?5” \)?‘6-/0;'6 - é‘?/é' ?\‘,,C:v
O S O SO A N G O
Pl 8l PN I
< ) 2 %&,{0"&
A

2
o
AN NSy

SERVICE DATES

¢

Check Brake Operalion

v

Check Tire Prossure

ANANAN

Check for Lovse Fasteners

¥ [

Sharpan/Feplace Mower Blades

s

{.ubrication Ghart

[l

Chack Banery Level/Recharge

Ciean Baltery and Terminals

[

MO =i O T

Chack Tignsaxle Cooling

AVAYENAN

Adjust Blade Beil(s) Tension

Adjust Motion Drive Belt{s} Tension

NN

i

Check Engine Ol Level

Change Engine Of

V{E )

v

Cilean Alr Filter

v

Ciean Alr Borgen

vz

inspect Mulller/Spark Arrester

Replace Ol Fiter {if equipped)

¥

Claan Engine Cooling Fins

'

mZ—OZm

Replace Spark Fiug

v |V

Reptace Air Fiiler Paper Carlridge

o2

Heptace Fuel Filter

v

- Change more ghon when oprating under o hoavy fead of in high
- Garvica more oltan when opeaiing in dity or dusly condilions

- I sguippnd wath ol Hitor, change off avery 50 hours,

« Replace blades more olton whon mowing in sandy soit

GENERAL RECOMMENDATIONS

The warranty on this tractor does not cover items that have
peen subjected to operator abuse or negligence. To
receive full value from the warranty, operalor mustmaintain
tractor as instructed in this manual

Some acdjustments will need 1o be made periodically to
properly malintain your tractor

All adiustments in the Service and Adjustments section ol
this manual should be checked at least once each season.

> Ongce a year you should replace the spark plug, clean
or replace air filler, and check blades and bells for
wear A new spark plug and clean air filler assure
proper air-fusl mixture and help your engine run belter
and iast longer

BEFORE EACH USE

= Check engine ofl level.

*  Check brake gperation

s Chegk lire pressure

s Check for loose fasteners

IMPORTANT: DO NOT OIL OR GREASE THE PIVOT POINTS
WHICH HAVE SPECIAL NYLON BEARINGS VISCOUS LUBRAI-
CANTE WILL ATTAACT DUST AND DIRT THAT WILL SHORTEN
THE LIFE OF THE SELF.LUBRICATING BEARINGS. IF YOU
FEEL THEY MUST BE LUBBICATED, USE ONLY A DRY. POW-
DERED GRAPHITE TYPE LUBRICANT BPARINGLY

ENER S

potaturas 8 I equipped wilh adjustable system.

bt raquirad i equipped with malttenarco-frae battary
- Yighar front pdle pivet bofl 1o 35 1t -lus mazkoum

3o net evortighmn

~ @

LUBRICATION CHART
(D T ADD BALL JOINTS

(@) $PINDLE ZERK SPINDLE ZERK (D)

@ FRONT WHEEL
BEARING ZERK

i~ FRONT WHEEL (D)
T | BEARING ZERK

() STEERING
SECTOR GEAR
TEETH

—~ gnaGine @)

@ SPRAY SILICONE LUBRBICANT (MOVE BOOTE TO LUBRICATE]
(3) GENERAL PURPOSE GREASE
@ REFER TO CUSTOMER RESPONSIBILITIES "ENGINE™ SECTION

17



CUSTOMER RESPONSIBILITIES

TRACTOR

Always observe salety rules when performing any mainte-
nance

BRAKE OPERATION

if tractor requires more than six (6) {eet stopping distance
at high speed in highest gear, then brake must be adjusted
{See “TO ADJUST BRAKE" in the Service and Adjust-
mants section of this manual}

TIRES

»  Maintain proper air pressure in all fires (See "PROD-
UCT SPECIFICATIONS” on page 3 of this manual)

s Keep lires ree of gasoline, oil, or insect controt chemi-
cals which can harm rubber.

«  Avold stumps, slones, deep ruts, shamp objects and
other hazards that may cause tire damage

BLADE CARE

For best results mower blades must be kept sharp. Re-
place bent or damaged blades.

BLADE REMOVAL (See Fig. 15)

+  Ralse mower to highest posilion to allow access (o
blades.

«  Remove hexbolt, lock washer and ilat washer securing
biade.

» Install new or resharpened blade with trailing edge up
towards deck as shown

»  Reassemble hex bol, lock washer and flat washer in
axact order as shown

«  Tighten bolt securely {30-35 Ft. Lbs torque)
IMPORTANT: BLADE BOLT 1S5 GRADE 8 HEAT TREATED

NOTE: We do not recommend sharmpening blade - butifyou
do, be sure the blade is balanced.

MANDREL

BLADE ASSEMBLY

TRAILING
EDGE Up

T

g
FLAT WASHER Sl
Lock WASHER;\N\ C";\\

.
\""\ '
HEX BOLT (GRADE srwz
[»

S

\\?ﬁ.- L

*A GRADE § HEAT TREATED BOLY CAN BE

IDENTIFIED BY SIX LINES ON THE BOLT HEAD,

FIG. 15

18

TO SHARPEN BLADE (See Fig. 16)

Care should be taken 1o keep the blade balanced. An
unbalanced blads will cause excessive vibration and even-
tual damage to mower and engine.

»  The blade can be sharpened with afile or on a grinding
wheel. Do not altempt to sharpen while on the mower.

» Tocheckblade balance, you will need a 5/8" diameter
siael boll, pin, or a cone balancer (When using a cong
balanr):er. foliow the instructions supplied with bal-
anger).

»  Siide blade onto an unthreaded portion of ihe steel bolt
or pin and hotd the bolt or pin paraliel with the ground,
H Blade is balanced, i should remain in a horizontal
position. 1 either end of the blade moves downward,
sharpen the heavy end unill the blade is balanced.

NOTE: Do not use a nailfor balancing blade Thelobes of
the center hole may appear {0 be centered, but are nol.

GENTER HOLE /

BLADE

FIG. 16
BATTERY

Your lractor has a battery charging system which is suffi-
glent for normal use. However, pedadic charging of the
batiery with an automotiva charger will extend its life

»  Kagep battery and terminals clean

+  Keep ballery bolts light

»  Keep small vent holes open.

* Recharge at 6-10 amperes for 1 hour.
TO CLEAN BATTERY AND TERMINALS

Corrpsion and dint on the ballery and lerminals can cause
the battery lo "leak” power.

» Hamove terminal guard.

»  Disconnect BLACK baltery cable first then RED
baltery cable and remove batery from tracior.

= Rinse the battery with plain water and dry.

*«  Cleanierminals and baltery cable ends with wire brush
urdll bright.

= Coal terminals with grease or petroleum jelly,

«  Reinstall batlery {See "CONNECT BATTERY" in the
Assembly section of this manual)



CUSTOMER RESPONSIBILITIES

TRANSAXLE COOLING

The fan and cooling fins of ransmission should be kep!
clean to assure proper cooling

Do not atternpt 1o clean fan or ransmission while sngine is

running or while the transmission Is hot  To prevent

nossible damage to seals, no not use high pressure water

or steam lo clean transaxie

s Inspect cooling fan to be sure fan blades are intact and
clean.

«  Inspect couling fins for dirt, grass clippings and other

materials. To prevent damage o seals. do not use
compressed air or high pressure sprayser.

TAANSAXLE PUMP FLUID

The transaxle was sealed af the factory and fuid mainie-
nance is not required for the e of the transaxle. Should
the ransaxie ever leak or require servicing, coniact your
nearest authorized service conter/depariment

V-BELTS

Check V-bells for deterioration and wear alter 100 hours of
operation and replace if necessary. The bells are not
adjustable. Replace bells if they begin to slip from wear.

ENGINE

LUBRICATION

Only use high qualily detergent oil rated with AP service
classification BF or SG. Selectthe oll's BAE viscosity grade
according to your expected operating lemperature

SAE VISCOSITY GRADES

i -o* [ 32> AP 50" [ 108"
.80 it 1o o M piivig 30" a9
TEMPERATURE RANBE ANTICIPATED BEFORE NEXT Ol CHANGE
FIG. 17

NOTE: Although multi-viscosily oils {SW30, 10W30 efc.)
improve starling in cold weather, these muli-viscosity oils
will result in increased oif consumption when used above
32°F. Check your engine ail lavel more frequently 1o avald
possible engine damage from running low on oil

Change lhe oll after the first two hours of operation and
every 25 hours thereafler or al jeast once a year il the
tractor is not used for 25 hours in one year

Check the crankease oil level before stanling the engine
and after each eight {8) hours of operation. Tighten oil fill
cap/uipstick securely each time you check the off level,

18

TO CHANGE ENGINE QIL (See Fig. 18)

Determine lemperature range expected before oil change

Al oll must meet AP service classification SF or 8G

+  Be sure traclor is on level surface

o Ol will drain more freely when warm.

= (Calch oif in a suitable cantainer.

«  Remove cil fill cap/dipstick. Be careful not to aliow dirt
to enter the engine when changing oft

«  Remove drain plug

= Afler oli has drained completely, reptace ofl drain piug
and tighten securely

+  Rafill engine with oif through off fill dipstick tube. Pour
slowly, Do not overtili. For approximate capacily see
"PF&ODiUCT SPECIFICATIONS” on page 3 of this
manua

= Use gauge on oil fill cap/dipstick for checking level.
Insert dipstick into the tube and rast the oil fill cap onthe
tube. Do not thread the cap ento the tube when laking
reading. Keep oll al "FULL" line on dipstick  Tighlen
cap onlo the tube securely when finished,

Qi FILL
CAPIDIPSTICK

CLEAN AIR SCREEN

Air screan must be kept free of dirt and chafl 1o prevent
engine damage from overhealing . Clean with a wire brush
or compressed air to remove dirl and stubborn diied gum
fibers

CLEAN AIR INTAKE/COOLING AREAS

To insure proper cooling, make sure the grass screen,
cooling fins, and other extemnal surfaces of the englne are
kept clean &f all imes

Every 100 hours of operation {more often under extremely
dusty, dirly condilions), remove the blower housing and
other cooling shrouds. Clearn the cooting fins and extemnal
surfaces as necessary Make sure the cooling shrotids are
reinstailed.

NOTE: Operating the engine wilh a blocked grass screen,

dirty or plugged cooling fins. and/or cooling shrouds re-
moved will cause engine damage due lo overhealing.



CUSTOMER RESPONSIBILITIES

AIR FILTER (See Fig. 18)

Your engine will not run properly using a dirty air filier.
Clean the {oam pre-cleaner afler every 25 hours of opera-
tion or every season Setvice paper cariridge every 100
hours of operation or every season, whichever ocours first

Service alr cleaner more oflen under dusty condlffons.
«  Loosen knob and remove cover.

TO SERVICE PRE-CLEANER

+  Slide foam pra-cleaner off carlridge

«  Wash it in liquid detergent and water

« Bgueeze il dry in a clean cloth.

« Saiurate it in engine ol  Wrap it in clean, absarbent
cloth and squeeze to remove excess ofl

TO SERVICE CARTRIDGE
«  Remove nut and carlridge plate.

s Gently lap the Hat side of the paper cariridge to dis-
lodge dirt. Do not wash the paper cartridge or use
pressurized air, as this will damage the cartridge
Replace a dirty, bent, or damaged carlridge

« Reinstall the pre-cleaner (cleaned and olled) over the
paper cartridge

+  Check rubber seal for damage and proper position
around stud. Replace if necessary.

»  Reassemble air cleaner, cartridge plate, and nut

’ ﬂeigsiall alr cleaner cover and secure by tightening
knob.

FIG. 19

ENGINE OIL FILTER

Replace the engine oit filler every season or every other ofl
change if the tractor is used more than 100 houwrs in one
year.

20

MUFFLER

Inspect and replace corroded mulfler and spark arrester (if
equipped)} as H{ could creale a fire hazard and/or damage

SPARK PLUGS

Replace spark plugs at the beginning of each mowing
season or after every 100 hours of oparation, whichever
oceurs first, Spark plug type and gap setling are shown In
“PRODUCT SPECIFICATIONS” on page 3 of this manual

IN-LINE FUEL FILTER (See Fig. 20)

The fuel fliter should be replaced once each season. i fuel
fitter becomes clogged, obstructing fuet liow to carburelor,
replacement is required.

+  With engine coul, remove filter and plug fuel fine
seclions

»  Plage new fuel filter in position in fuel ine with arrow
pointing towards carburetor,

» Be sure there are no fusl fine leaks and clamps are
properly positioned

= immedialely wipe up any spilied gasoline

CLAMP

cLAMP TSSCEUEL FILTER
FiG. 20
CLEANING
» Clesan engine, batiery, seal, tinish, alc of ail foreign
matier

. Kﬁeept finished surfaces and wheels iree of all gasoline,
ol stc

«  Protect painted surfaces with automotive type wax.
We do not recommend using a garden hose lo ¢lean your
tractor unless the elecirical sysiern, muffler, air fifter and

carburetor are covered (o keep watar out. Waler in engine
can result in a shorlened engine lHe.



SERVICE AND ADJUSTMENTS

CAUTION: BEFORE PERFORMING ANY SERVICE OF ADJUSTMENTS:
+ Depress clutch/brake pedal fully and set parking brake.
«  Place motion caontrol lever in neutral (N) position.
+  Place attachment clutch in “DISENGAGED” position.
+ Turn ignition key "OFF” and remove key.
»  Make sure the blades and all moving parts have completely stopped.
. Dfsconnect spark plug wire from spark plug and place wire where it cannot come in cantact with
plug.
TRACTOR TC LEVEL MOWER HOUSING

TO REMOVE MOWER (See Fig. 21)

«  Place attachment cluteh in "DISENGAGED” position
»  Turn height adjustment knob to lowest setling

= Lower mower {0 its lowest posilion

« Remove retainer spring holding anti-swaybar o chas-
sls bracket and disengage anti-swaybar from bracket

= Remoave retainer springs from suspension arms at
gdeck and disengage arms {rom deck

+  Haise attachment ift to its highest position

«  Remove wo retainer springs from each front link and
remove links.

«  Slide mower forward and remove belt from electric
clutch pulley

«  SBjide mower out from under right side of {ractor

IMPORTANT: IF AN ATTACHMENT OTHER THAN THE
MOWER DECK {5 TO BE MOUNTED ON THE TRAGTOH,
REMOVE THE FRONT LINKS

TO INSTALL MOWER

Follow procedure described in “INSTALL MOWER AND
DRIVE BELT" in the Assembly section of this manual

LIFT
LINKS

FRONT
MOWER

BRACKET

e ;
CHASSIS «-—""""7'14\:\ T
5

RETAINER -
SPHRING

ANTI-EWAY
BAR RETAINER
SPRINGS

FiG. 21

BHACKET

7 £

. 5 e &

<. %?/N\ RETAINER SPRINGS
- FRONT MOWER BRAGKET

Adjust the mower while tractor is parked on level ground of
driveway. Make sure lires are properly inflaled (See
*PRODUCT SFECIFICATIONS" on page d of this manual).
If tires are aver or underinflated, you will not properiy adjust
YOUT MOWEr.

SIDE-TO-SINE ADJUSTMENT (See Figs. 21 and 22)

= Raise mower lo its highest positian.

»  Measure helght from bottom of deck cwl to ground
tavel al front cormers of mower. Distance "A" on both
sides of mower should be the same.

« | adjustmant is necessary, make adjusiment on one
side of mower only

»  Toraise one side of mower, tighten Hill link adjustment
nut on that side.

= Tolower one side of mowar, lcosen #lt finlc adjustmant
nut on that side.

NGTE: Each hallturnof adjustment nutwill change mower

height about 3/18".

»  Recheck measurements after adjusting.

BOTTOM
OF CuRAt

BOTTOM
OF CURL

GROUND LINE
FIG. 22

FRONT
LINKS

FRONT SUSPENSION
' BRACKETS

ELECTRIC CLUTCH
7 PULLEY

T~ ADJUSTMENT NUT



SERVICE AND ADJUSTMENTS |

FRONT-TO-BACK ADJUSTMENT (See Figs. 23 and 24) -

IMPORTANT: DECK MUST BE LEVEL $IDE-TO-SIDE |F
THE FOLLOWING FRONT-TO-BACK ADJUSTMENT I8
NECESSARY. BE SURE TO ADJUST BOTH FRONT LINKS
EQUALLY 30 MOWERWILL STAY LEVEL 8IDE-TC-SIDE.
To obiain the bast culling resulis, the mower housing
should be adjusied so the front is approsimalely 178" o 1/2”
lower than the rear when the mower is in ifs highest
posilion

Check adjustmant on right side of lractor. Measure dis-
tance “F" directly in front of and behind the mandrel at
pottom edge of mower housing as shown.

Before making any necessary adjusimenis, check that
both front links are equal in length

if finks are not equal in length, adjust one link 10 same
length as other knk

Tolower front of mower housing, loosen nut“G" onboth
front finks an equal number of turns

When distance "F" is 1/8" to 1/2" lower at fronf than
rear, tighten nut "H” agains! trunnion on both front finks
To raise front of mower housing, loosen nut "H” from
trunnion on both front links. Tighien nut "G" on both
front finks an equal number of tums

When distance “F" Is 1/8" 1o 1/2” lower at front than
reat, fighten nut "H" against trunnion on both front
links.

NOTE: Each full turn of nut "G" will change dim “F" by
approximately 3/8".

°

Recheck side-to-side adjustment

MANDREL

'."-\-.....d‘;

AL e

NUT “H"

22

TO REPLACE MOWER DRIVE BELT
MOWER DRIVE BELT REMOVAL (See Fig 25) -

*

»

Park iractor on a fevel sudace Engage parking brake

Remove four screws from LH. mandrel cover and
retnove cover.

Roli bell over the lop of L H. mandrel pulley
Remove belt from electric cluteh pulley
Remava balt from idier pulleys

Remove any dift or grass clippings which may have
ac;umulated around mandrels and entire upper deck
surface.

Chack primary idler arm and two idiers to see thal they
rotate freely

Be sure spring is securely hooked to primary idler amn
and bolt in mower housing

MOWER DRIVE BELT INSTALLATION {See Fig 25) -

install belt in both idlers. Make sufe bell is in both belt
keepers af the idlers as shown

instail new bell onto electric clulch pulley
Aoll balt into upper groove of LH mandrel pulley

Carsefully check belt routing maling sure belt Is in the
grooves correctly and inside bell keepers

FReassemble L.H mandrel cover

REMOVE . H. ‘
WMANDREL E&ﬁ%ﬁ*c
COVER SCREW C

REWS PULLEY

S IDLER

MOWER |
DRIVE RELT




SERVICE AND ADJUSTMENTS

TO REPLACE MOWER BLADE DRIVE BELT
(See Fig. 26)

Park the tractor on level surface. Engage parking brake

«  Hemove mowerdrive belt (See"TO REPLACE MOWER
DRIVE BELT" in this section of this manual}.

«  Aemove mower {See "TO BEMOVE MOWER" in this
section of this manual}.

»  Bemove four scraws from R H. mandrel cover and
remove cover  Unhook spring from bolt on mower
housing

s Carelfully roll beit oft B H mandrel pulley.

«  Remove belt from center mandrel pulley, idier pullzy,
and L H. mandrel puliey

»  Remove any dirt or grass which may have accumu-
iated around mandrels and entire upper deck surface.

« Check secondary idler arm and idler to see that they
rotate freely.

»  Be sure spring is hooked in secondary Idler arm and
sway-bar bracketl.

« Install new belt in lower groove of L H. mandrel pulley,
idler pulley, and center mandrel pulley as shown

»  FAolibeliover R H. mandrel pulley Make sure beltisin
all grooves properiy-

»  Reconnec! spring to boll in mower housing and rein-
stali RH mandrel cover

»  Reinstall mower to tractor {See “INSTALL MOWER
AND DRIVE BELT" in the Assembly section of this
manual).

+  Feassemble mower drive bell (See "TO BEPLACE
MOWER DRIVE BELT" in this section of this manua)

MOWER
BLADE
DRIVE BELT

L.H,
MANDREL

CENTER
MANDREL

IDLER
PULLEY

R-H.
MAMNDREL
COVER

SECONDARY
DLER ABRM

SPRING
SWAY-BAR
BRACKET SCREW
FIG 26
TO ADJUST ATTACHMENT CLUTCH

{See Fig. 27)

The eleciric ciuteh should provide years of service The

cluich has a buill-in brake that stops the puliey within 5

seconds Eventually, the imlernal brake will wear which

may cause the mower blades to not engage, or, to not stop

as required Adjustments should be made by your nearest

authorized service center/depariment

»  Make sure altachmaent clutch and ignition swilches are
in "OFF" position,

»  Adjust the three nylon locknuls until space belween
cluich plate and rotor measures 012" at all three siot
locations cut in side of brake plate

23

NOTE: After inslaliing a new electric clutch, run tractor at
full throttle and engage and disengage eleclric cluleh 10
cycies lo wear in clutch plate

NYLON LOCKNUT (33

HRAKE PLATE

FIG. 27

TO ADJUST BRAKE (See Fig. 28)

Your tractor is equipped with an adjustable brake system
which is mounted on the side of the lransaxle

If tractor requires mora than six (8) feel slopping distance
al highspeed inhighest gear, then brake must be adjusted

»  Deprassclutch/brake pedal and engage parking brake

« Measure distance between brake operating arm and
nut “A™ on brake rod.

+  ifdistance is olher than 1-1/2" loosen jam nut and lurn
nut "A" untit dislance becomes 1-1/2" Retighten jam
nul against nut "A"

»  Roadlest traclor for proper stopping distance as stated
ahove. Readjust if necessary. if stopping distance is
still greater than six (6) feet In highest gear, turther
maintenance is nacessary Contact your nearest au-
tharized service centar/depariment

WITH PARKING BRAKE "ENGAGED™

NUT "

JAM NUT

OPERATING
e AAM




SERVICE AND ADJUSTMENTS

TO REPLACE MOTION DRIVE BELT
(See Fig. 29)
Park the traclor on level surlace. Engage parking brake

Forease of service there is a belt instaliation guide decal on
boitom of left foolrest

»  Hemove mower {See “TO REMOVE MOWER" in this
section of this manual }

BELT REMOVAL -

= Engage parking brake {creates slack in bell).

»  Remove belt from clulching and fan idler pulleys

¢ Remove belt from transaxle pulley.

+«  Remove bell {from enging pulley and front V-idier
pulley.

»  Pull beliout of alt belt keepers and remove from iractor

BELT INSTALLATION -

+  Place V pari of balt into grooves on engine pulley and
front V-idler, making sure to route bell inside of all belt
keapers.

«  Route belt on right side, coming from V-idler, fowards
back of iractor, above midspan belt keeper and to top
of transaxie pulley

» Rolle belt on lefl side, coming from engine pulley,
towards back of iractor and through ioop in midspan
bell keeper

«  Place V part of belt into grooves on transaxle and fan
idier pulleys, making sure 10 roule bell inside of all balt
keepers.

+  Place belt around clutching idlers as shown, making
sure lo roule belt inside of ali belf keepers

«  Chack to be sure bell is positioned correctly and is on
proper side of alt belt keepers,

+  Reinslall mower.

IMPORTANT: CHECK BRAKE ADJUSTMENT.
TRACTOR V-BELT DRIVE SCHEMATIC
VIEWED FROM L.H. 8IDE OF THACTOR

CLUTCHING TRANSAXLE
LER PULLEY,

CLUTCHING
FLAT IDLER

BELT
KEEPER

ENGINE ABOVE BELT
PULLEY
vipLER KEEPER

AS VEWED FROM BOTTOM
FIG. 28

24

TO ADJUST MOTION CONTROL LEVEH
{See Fig. 30)

The motion control lever has been presel at the Taclory and
adjustment shouid not be necessary.

If for any reason the motion control fever will not hold is
position while at a selected speed, it may be adjusted at the
friction pack located on the right side of chassis

»  Park tractor on level surlace. Stop Iractor by turning
g;nisﬂon key to "OFF” position and engage parking
rake.

*  Place motion control lever in neutral {N) position
+  While holding locknut, loosen jam nut

»  Tighten locknut 1/4 tumn.

s While hoiding locknut, tighten jam nut securely

NOTE: ¥ for any reason the effort to move the motion
control lever becomes 100 excessive, reverse the above
adjustment procedure by loosaning locknud 1/4 furn

Foad test tracior after adjustment and repeat procedure if
Necessary.

_ LOTKNUT

JAM NUT

FIG. 30

TRANSMISSION REMOVAL/REPLACEMENT

Should your transmission require removal for service or
replacement, it should be purged afier reinstallation before
operaling the tractor. See "PURGE TRANSMISSION" in
Operation section of this manual

TO ADJUST STEERING WHEEL ALIGNMENT

if steering wheel crossbars are not horfzontal {left 1o right)
whenwheels are positioned siraight lorward, remove steer-
ing wheel and reassemble per instructions in lhe Assembly
section of this manual.



SERVICE AND ADJUSTMENTS

FRONT WHEEL TOE-IN ADJUSTMENT

Frant wheel foe-inis required for proper steering operation
Toe-in was set at lhe factory and adjustment should nol be
necessary. f parts in the front axle or steering mechanism
nave been replaced or damaged, check toe-in and adjusl
if ngcessary.

TO CHECK TOE-IN (See Fig 31) -

s Position front wheels straight ahead

«  Measure distance between wheels at front and rear of
tires (dimenslons "A” and "B"}

«  Front dimension “A” should be 1/8" lo 1/4" less than
rear dimension "B",

TO ADJUST TOE-IN (See Figs 31 and 32) -

«  Loosen jam nuts at adjustment sleeves on tie rod

«  Adjusttle rod untit dimension “A”is 1/B"1o 1/4*less than
dimension "B”

»  Tighten jam nuls securely

i
5_.

ADJUSTMENT
SLEEVES

TIE ROD
FIG. 32

FRONT WHEEL CAMBER

The front wheel camber is nol adjustable on your tractor. If
damage has ocourred to aflect the front wheel camber.
contact your nearest authorized service center/depart-
ment,

TO REMOVE WHEEL FOR REPAIRS

FRONT WHEEL (See Fig. 33} -
» Block up axle securely.

»  Remove axle cover, retaining ring and washers 1o aflow
wheei removal

»  Repalr lire and reassemble

+  Replace washers and snap relaining ring securely in
axle groave

* Replace axle cover

25

WASHERS

RETAINING

RING
AXLE
GOVER

~
FIG. 33
REAR WHEEL -

«  Biock rear axle securely.

+  Remove five (5 hub bolts to allow wheel ramoval.

+  Fepalr tire and reassemble . Replace and tighter hub
holts securely

TQ START ENGINE WITH A WEAK BATTERY
{See Fig. 34}

CAUTION: Lead-acid batteries gener-
ate explosive gases. Keep sparks, flame
and smoking materials away from bat-
teries. Always wear eye protection
when around batteries.

if your battery Is too weal 1o start the engine, it should be
recharged. It "jumper cables” are used for emergency
starting, follow this procedure:

IMPORTANT: YOUR TRACTOR IS EQUIPPED WITHA 12
VOLT NEGATIVE GROUNDED SYSTEM THE OTHER
VEHICLE MUST ALSO BE A 12 VOLT NEGATIVE
GROUNDED SYSTEM., DO NOT USE YOUR TRACTOR
BATTERY TO START OTHER VEHICLES

TO ATTACH JUMPER CABLES -

+  Connecl each end of the RED cable to the POSITIVE
{+) terminal of each battery, taking care not o shor
zgainsi chassis

«  Connect one end of the BLACK cable to the NEGA-
TIVE (-} terminal of fully charged battery

«  Connect the other end of the BLACK cable lo good
CHASSIS GROUND. away from fuel lank and battery

TO REMOVE CABLES, REVERSE OHDER -

«  BLACK catle first from chassis and lhen from the fully
charged battery.

«  RED cabie last from bolh balleries.

"POSITIVE” (+} NEGATWE ' (-}

[4]
L H. PANEL
BOLY

£
A

&=/

FiG. 34




SERVICE AND ADJUSTMENTS

TO REPLACE HEADLIGHT BULB

«  Aalse hood.

» Plfllii bulb holder oul of the hole in the backside of the
ar

+  Replace bulb in holder and push buib holder securely
nack into the hole in the backside of the grill

»  Close hood

INTERLOCKS AND RELAYS

Loose or damaged wiring may causs your traclor o run

poorly, stop running, or prevent it from starting.

»  Check wiring. See electrical wiring diagram in the
Repalr Parts section of this manuat

TO REPLACE FUSE

Aeplace with 30 amp automolive-lype plug-in fuse. The

fuse holder is incated behind the dash

TO ADJUST ATTACHMENT LIFT SPRING

(Bee Fig. 35)

+  While holding spring bushing with wrench, loosen jam
nut.

o Turn adiusiment boll clockwise to extend spring and
reduce filt effort for heavier attachments,

»  Turn adiusiment boll counterclockwise for lighter at-
{achments.

«  PRetighten jam nut against spring bushing.

IMPORTANT: DO NOT ADJUST FOR MAXIMUM GPRING

TENSION WHEN USING LIGHT ATTACHMENTS SUCH

AS A MOWER. ADJUST LIFT LEVER SPRING TO AID IN

LIFTING ATTACHMENT. DONOT QVERPOWER BPRING,

WHEN REMOVING ATTACHMENT, ALWAYS ADJUST

SPHING TENSION TO IT5 LOWEST POSITION,

ADJUBTMENT
8OLT

SPRING BUSHING

ATTACHMENT
LIFT SPRING

Fl1G. 35

TO BREMOVE HOOD AND GRILL ASSEMBLY

{See Fig. 36}

«  Raise hood

+  Unsnap headlight wire connector

«  Standinfront of tracior. Grasp hood al sides, it toward
engine and Jift off of tractor.

»  To replace, reverse above procedures

HEADLIGHT
WIRE
CONNEGTOR
HOOD
ENGINE
TO ADJUST THROTTLE CONTROL CABLE
(See Fig. 37)

The firoitle control has been preset at the {aclory and
adjustment should not be necessary. Check adjustmentas
deseribed below before loosening cable. If adjusiment is
necessary, praceed as follows:

»  With engine not running, move throtile control fever to
fast (4 ) position,

»  Checklhat speed control lever is against stop screw. If
it is not, loosen casing clamp screw and pulf throttle
cable untit lever is against screw Tighten clamp screw
securely.

TO ADJUST CHOKE CONTROL.
{See Figs. 37 and 3B)

The choke control has been presel at the lactory and
adjustment should not be necessary. check adjustment as
described below before loosening cable. If adjusiment is
necessary, proceed as follows:

«  With engine not running, move choke control (located
on dash penal) to full cholce ()\) position,

«  Remove air cleaner cover, filter and cartridge plate to
expose carburelor choke (See "AIR FILTER" in the
Customer Responsibiliies section of this manual).

»  Choks should be closed. If it is not, loosen casing
clamp screw ant move choke cable unlil choke is
completely closed. Tighien casing clamp screw se-
curely

+  Reassemble air cleaner.



SERVICE AND A

DJUSTMENTS

{DLE FUEL
ADJUSTING
NEEDLE

{DLE SPEED

ADJUS

T

[S——

TING

THROTTLE
CONTROL
CABLE

g

Fi@. 37

CLOSED FOR

FULL CHOKE \

FiG. 38

27

TO ADJUST CARBURETQOR (See Fig. 37}

The carburetor has been present at the factory and adjust-
rant shoutd notbe necessary However, minor adjustrment
may be required to compensate for dilferences in fuel,
temperature, altitude or foad. )i the carburetor does need
adjustment, proceed as follows:

In general, tuming lhe adjusting needles in {clockwise)
decreases the supply of fuel fo the engine giving a leaner
fuelfair mixture. Tuming the adjusting needles out (coun-
terclockwise) increases the supply of fuel to the engine
giving a richer fusl/air mixiure

IMPORTANT: DAMAGE TO THE NEEDLES AND THE

SEATS IN CARBURETOR MAY BRESULT IF SCREW I3

TUANED N TCO TIGHT.

PHELIMINARY SETTING -

« Be sure you have a clean air filter, and the throtile
controf cable is adjusted propesly {see "TO ADJUST
THROTTLE CONTROL CABLE" in lhe Service and
Adjusiments saction of this manual}

s With engine off turnidie fuel adjusting needls in (clock-
wise) clasing it finger tight and then tum out {courder-
clockwise) 1 tumn

FINAL SETTING -

+  Start engine and aliow to warm for five minules Make
final adjustments with engine running and shifymotion
control lever in neutral (N} position.

= The high idle is sel al lhe factory and cannol be
adjusted.

»  idle speed sefting - With throttle control lever in slow
(«en} position, engine should idle at 1200 RPM. I
engine idies 1oo slow or fast, W idle speed adjusting
screw in or out until correct idle is atfained,

»  dle fusi needls selling - With throtile controf fever in
slow (-} position, tumn idle fuel adjusting needie in
{clockwise) until engine speed decreases and lhen
turn out {counterclockwise) approximalely 3/4 turn to
obtain the best low speed padormance

s Recheck idle speed Readjust if necessary

ACCELERATION TEST -

»  Move throttfe control lever from slow {~ ) tofast (%)
position. # engine hesitates or dies, lum idle fuet
adjusting needle out (counterclockwise) 1/8 lurn. Re-
peat test and continue to adjust, if necessary, until
engine accelerales smoothly

High speed stop is factory adjusted. Do not adjust-damage

may resull.

IMPORTANT: MEVER TAMPER WITH THE ENGINE

GOVERNOR, WHICH IS FACTORY SET FOR PROPER

ENGINE SPEED. OVERSPEEDING THE ENGINE ABOVE

THE FAGCTORY HIGH SPEED SETTING CAN BE

DANGEROUS [|F YOU THINK THE ENGINE-GOVERNED

HIGH SPEED NEEDS ADJUSTING, CONTACT YOUR

NEAREST AUTHORIZED SERVICE CENTER/

BEPARTMENT, WHICH HAS PROPER EQUIPMENT AND

EXPERIENGCE TO MAKE ANY NECESSARY

ADJUSTMENTS



STORAGE

immediately prepare your tractor for storage at the end of
the season or if ihe tractor will not be used for 30 days or
mora.

CAUTION: Never store the tractor with
gasoling in the tank inside a building
where fumes may reach an open flame
or spark. Allow the engine io cool
before stering in any enclosure.

TRACTOR

Remove mower from lractor for winter storage  When

mower is to be stored for a period of time, clean it thor-

oughly, remove all dirt, grease, leaves, elc. Slore ina

clean, dry area

»  Cleanentire fracior {See "CLEANING” in the Customer
Responsibilittes section of this manual)

» Inspect and replace bells, if necessary (See belt re-
placement instructions In the Service and Adjustments
section of this manual).

»  Lubricate as shown in the Customer Responsibilities
section of this manual

» He sure that all nuls, bolts and screws are securely
fastenad. [nspect moving pars for damage, breakage
and wear Replace if necessary

«  Touch up all rusted or chipped paint surfaces; sand
fightly before painting

BATTERY
+  Fully charge the battery for storage.

+  Afler a period of lime In storage, ballery may require
recharging.

»  To help prevent corrosion and power leakage during
long periods of siorage, bat!eg/ cables should be
disconnecied and batlery cleaned thoroughly (see "TO
CLEAN BATTERY AND TERMINALS" in the Cus-
tomer Responsibilities section of this manual)

»  After cleaning, lsave cables disconnected and place
cables where they cannot comé in contact with battery
terminals

s+ Be sure ballery drain tube is securely atfached.

« if baitery is removet from tractor for storage, do not
siore baltery directly on concrete or damp surlaces

28

ENGINE
FUEL SYSTEM
IMPOBTANT: IT |5 IMPORTANT TO PREVENT GUM

DEPOSITS FROM FORMING IN ESSENTIAL FUEL
SYBTEM PARTS SUCH ASCARBURETOR, FUEL FILTER,
FUEL HOSE, OR TANK DURING STORAGE. ALSO,
EXPERIENCE INDICATES THAT ALCOHOL BLENDED
FUELS {CALLED GASOHOL OR USING ETHANOL OR
METHANOL) CAN ATTRACT MOISTURE WHICH LEADS
TO SEPARATION ARD FORMATION OF ACIDS DURING
STORAGE. AGIDIC GAS CAN DAMAGE THE FUEL
SYSTEM OF AN ENGINE WHILE IN STORAGE.

+  Drain the fuel tank.

«  Slart the engine and let it run until the fuel fines and
carburetor are emply.

+  Neversuse engine orcarburetor cleaner products in the
fuel tank or permanent damage may occur.

»  Use frash fuel next ssason.

NOTE: Fuel siabilizer is an acceptable alfternative in
minimizing the formation of fusl gum deposits during stor-
age. Add slabilizer to gascline in fuel tank or storage
container Always follow the mix ratic found on stabilizer
container. Bun engine at least 10 minutes afler adding
stabilizer (o aliow the slabilizer o reach the carburetor, Do
not drain the gas tank and carburator if using fuel stabilizer.

ENGINE OIL

Drain ofl {with enging warm) and replace with clean engine
oft.  {Bee “ENGINE” in the Cuslomer Responsibilities
section of this manual).

CYLINDERS
«  Rernove spark plug(s}.

= Pour one osunce of ofl through spark plug hola{s) into
cylinder(s)

«  Turnignitionkey to “START" postition fora few seconds
to distribute oil.

v Replace with new spark plug(s).

OTHER

» Do not store gasoiine from one season to another.

* Feplace your gasoline can il your can starts 1o rust.
Rust and/or dirt in your gascline will cause problems

« |f possible, store your tractor indoors and cover it to
give protection from dust and dirt

+  Coveryour tractor with a suitable proteclive cover thal
does nol retain molsture. Do not use plastic. Plastic
cannol breathe which allows condensalion o form and
wili cause your tractor to rust.

IMPORTANT: NEVER COVER TRACTOR WHILE ENGINE
AND EXHAUST AREAS ARE STILL WARM



TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Wil not start 1 Out of fuel 1 Rl el ek
2 Engine not "CHOKED" properly 2  See "TO START ENGINE" in Operation section
3 Engine fiooded 3 Weil severs minutes belora atlerpling lo stan.
4 Bad spark plug 4 Replace spark plug.
&  Dily air fiter % Cleanfreplace air filler
&  Dirty tuel fiter 6 Ruplace fuel filler
7 Waterin fusl T Deain fugl tank and carburetor, refill tank with ash
gasoiine ard replace fuel filier
8  Loose or demagad witing i Check all wiring
9 Carburetor out of adjustment 8 Contact an autharized service center/depariment
10, Engina valves out of adjustment 10 Contaol an authorized service centar/dapartment
Hard to slar 1 Dirdy airfilter 1 Cleanyrepiace air fiiler
2 Bad spark plug 2 Reglace spark plug
3 Weak or dead batiery 3 Recharge or replace batlary
4 Dirty fuel filer 4 Repiace luel fillar
5 Stale or dirty fuel §  Drain ket tank and refill with fresh gasoling
6 Loose or damaged wirng 6  Checit ali wiring
¥ Carburelor out of adjusiment ¥ Gostact an adthorized earvice centgr/dapanment
B Engine valves out of edjusiment., 8 Contacl en authorized service center/depariment
Engine wit not turs over 1 Clutchibrake pedal not depresssd 1 Deprass tivlch/brake pedal
2. Attachment citlch is engagad 2 Disengage attachmant clutch
3. Wenk or dead batiery 3 Recharge or replace battery
4 Blown fuse 4 Raplace luse
8 Corroded batlery {erminals 5. Clean ballery lerminals
6 Loose or damaged whing 6 Chack all witing
7 Fauily ignilion swilch 7. Checidreplace ignition swilch
§ Faully solencid or starler 8 Checl/replace sulancid or siarter
8 Faulty eparator presence switch{es} g Conlagt an authorized service centarfdepartment
Engine clicks but wilinot | 1 Waak or dead battery 1. Recharge or reglace batlery
start 2. Corroded balary terminals 2 Clean baltery ferminals
3 ioose ordamaged witng a3 Check aif wilng
4 Foully solencld or starter 4 Dheckfrepiace solencid or starter
Loss of power 1 Culting too much grassfton fast 1 Sstin Higher Cul” positionfreduce speed
2 Theolde in "CHOKE™ posidon. 2 Adijust throttle coniral
3. Build-up of grass laaves and trash unter mowar 3. Clean undarside of mower housing
4 Dirty abr fiter. 4 Clean/ieglace alr fiter
5 Low oif leveliditty oit 5 Check of lovelfchange ol
6 Faulty spark plug 6 Clean and regap or change spark plug
7 Disty fuei filler 7 Replace fuel Hiter.
8 State or diny uel 8 Drain fuel tank and rafill with Iresh gascline.
8 Walerin fuel 5 Drain (el lank and carburetor. redill 1ank with frash
gasoline and raplace luel lilter
10 Spark plug wire loosa 10 Connuct and tighten spark plug wire
11, Dirly engine air screeing {1 Clean engine air screenfiing
12, Dirdy/clogged muilier 12 Clean/replace muffler
13 Loose or damaged whing 13.  Check all witing
14 Carburetor oul of adjustmant 14, Conlact an suthordzed service canter/department
15 Engine valves out of adjusimaent 15, Conlact an authorized service centar/deparimant
Excessive vibratlon t. Worn, bend or loose blade 1 Reslace ptlade  Tighten biade bolt
2 Bent blads mandeal 2 Replace blade mandrel,
3 Luoseilamaged pari{s) 3 Tighlen lgoss partis). Replace damaged pans

29




TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Engine continues to run 1 Faulty operalor-salaty presence control system 1. Chetk wiring, switches and connaclions. 1§ not
when operatoer fesves seat cortecled contacl an authorlzad seivice canter/
with attachment clutch deparimant
engaged
Poor cut - unevan 1 Wom, bent or loose blada 1 Replace blade . Tighten blade balt
2 Mower dock nol level, 2 i.evel mower dack,
3 Buidup of grass leaves, and lrash undar mower 3 Clean underside of mower housing.
4 Banl biage mandrel 4 Replpce Biade mantral
5 Clogged muwst deck vent holes from bulidup of §  Clean around mandrals 10 opan vant holes
grass, leaves, and frash around mandrals,
Mower plades wiil not 1 Dhbstruction in luteh mechanism 1 Remove obstruction
rotatle 2. Wonvdamagaed mower diive belt 2 Feplace mower diive batl
3 Frozen idier pulley. 3. Feplace ldier pulley
4. Frozen blads mandrel. 4 Reploce blade mandrel
Poor grass discharge 1. Engine speed top slow 1 Place throfle control in "FAST” posilion
2 Travol speed oo ast. 2 Shilf to slower spasd.
3  Welgrass 3 Alow grass lo dry before mowing
4 Mowaer deck nol lovel 4 Lavel mower deck
&  Low/unavan e aif pressure &  Check tires for proper air pressure.
§ Wom. bend of loose blade 8 Mepiacefsharpen blade. Tighien biade bolt
7. Bulldup of grass, leaves and trash undas mowar 7 Ciean underside of mower housing
8 Mower driva belt worn 8  Repiace mower drive bell
o Biades improperly instatied 5. Relnsiall biades sharp edge down
10, improper blades ussd 1 Replace with blades listed i this manual
11 Clogged mowser deck vent hotes rom buitdup of 11, Clsan around mandrels lo open vent holes
grass. lsaves. and trash arcund mandrels
Headllghi(s) not working 1. Swilchis "OFF 1 Tumn swilch "ON’
{if so equipped} 2 Bulbis) bumed oul 2 PReplace bulb(s)
3 Faully ght swilch. 3 Check/raplace light swilch
4 {oose or damaged whing 4 Check wking and conneclions
5 Blown use §. Roplaco fuss
Battary will not charge 1 Bad battery celis) 1. Replace baliery
2  Poor cabla connections 2 Checi/clean all conneclions
3 Faulty regulator (i so sauippad) 3. Replace reguiator
4 Faully atlaralor 4 Replace allernator
Losg of drive 1 Freswhaes! control in “disengaged” position 1 Piace freewheel coniro! in “engaged” posilion
2 Motion drive bell worn, damaged or broken 2 Aeplacae motion drive bell
3 Airirapped In rmnsmission during shpment 3. Purgs ransmission
or sarvicing
Engine "backiires” 1 Engina {hrollia control not sat at "SLOW” 1 Move Theottie conlrof to “S1L.OW” position and aliow
whaen turning engine position for 30 seconds before siopping engine to Idia Tor 30 seconds belore stopping sngine
YOFF"

30




TRACTOR - - MODEL NUMBER 917.261520

SCHEMATIC
AED :“ = BLATK
SHIIE
BATTERY
- FU/F%IE\BO AMP
— O
AMMETER ,5“”(“_;,‘. i

WHITE

MI VIR j O

|
1
! CLUTCH / BRAKE
! (PEDAL UP} ELECTRIC CLUTGH
' 4 i
$ Y
' i
SRS A T j
N ?
HLAGK O”L‘(Z:\J’ ; .} SR
el SEAT SWITGH
PO {NOT GCCUPIED)
{DISENGAGED)
!
7
GROUNDING
CONNECTOR
&
L BLACK ~  enmon O spark 8—
4 - UNIT () Puas
CHARGING BYETER OUWU?
13 AMP DG & 38800 AP @
) HEQ REGULATOR oW
“‘L&Bﬁmmﬂ
P8 YOLYS AL & 3600 A
ower T ([FEGULATOR DtSCUNMECTCG)
®”‘“{D\JLMW@
AFTER FIFE SOLENOID
3 LM
ORANGE : O\ W i @ .
QéABEIéQT Ve
SWITGH (OFF) n
HEADLIGHTS 7
. —(— GFC
NON-REMOVABLE ~ REMOVABLE §11
CONNECTIONS CONNECTIONS el 111ls
IGNITION SWITCH WIRING INSULATED GLIPS pi [1]a
POSITION CIRCUIT NOTE: IF WIRING g&gg}jﬁg PTO SWITCH
P Y CLIPS WERE HEM 0 POSITION CiRCUIT
oL e 2 SERVICING OF UNIT, THEY
ST T SHOULD BE REPLACED TO QFF C+G
b PROPERLY SECURE YOUR WIRING ON C+F.B+EAYD

31




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.251520

ELECTRICAL

%%' -
3

e

.;&E(@

T gy

~.

/ "
Sy
=0

Y g WL
S / = v, s




REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

ELECTRICAL

KEY PART
NO.  NO. DESCRIPTION

1 146141 Battery 12 Volt 35 amp

2 74760412 Bolt Hex Head 1/4-20 x 3/4
3 STD551125 Washer, Lock 1/4

4 STDS31025 Washer 9/32 X 5/8 x 16 Ga
g STD541025  Nul Fin Hex 1/4-20
8
g

76874 Tuhe Plastic

76034 Tray, Batlery

109586X Clamp, Hose
10 145211 Bolt 1/4-20 x 7.5 Zinc
11 145209 Hold down Battery Dash Mount
12 145768 Nut Push Nylon 1/4°

19 10090400 Washer, Lock 1/4
20 73350400 Nut, Jam Hex 1/4-20

21 138850 Harness Socket Light Wia 1524
22 41524 Bulb Light

24 40144 Gable, Battery Bed 4 Ga. 22"
25 146888 Cable, Ballery Red 4 Ga. w/16 wir
26 108824X Fuse

28 £408R Cable, Ground 4 Gauge 127
29 121305X Switch, Flunger NC Gray

30 144821 Bwilch, Ign 3 Pos,

31 140400 Nut, ignition Bwilch

32 141226 Cover Switch Key

33 140403 Key, lgnition Crafisman, Deita

34 110712X Swilch, Light
35 108553X Switch, Interlock CL MWR Gry 4 term

40 146071 Harness Ign. 95 GT Elec. CV22
41 17720408 Screw 1/4-20x 1/2

42 131583 Caover, Terminal

43 145673 Bolenoid

45 122822X Ammeter, reclangutar 15 amp.

45 11151000 Washer, Lock Iniernal Tooth 5/8

50 145283 Switch, PTO

51 140405 Ring Retainer PTQ

53 71031008 Screw Hex Washer Hd #10-32 x 1/2
54 73851000 Nut Keps #10-32

NOTE: Al component dimensions given in U.S. inches
1inch = 264 mm

33



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520
CHASSIS AND ENCLOSURES




REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

CHASSIS AND ENCLOSURES

KEY PART KEY PART
NO. NO, DESCRIPTION NO.  NO. DESCRIPTION
1 180253 Rail, Frame RH VGT 42 72140608 Belt, Carrlage 3/8-16 % 1
2 140506 Drawbar, Gt 43 136939 Bracket, Spnsn Front Lh
3 186671X558 Panel Asm., Side LM 44 136940 Bracket, Spnsn Front Rh
4 73800700 Nut, Lock Hex 7/16 Unc 45 138460 Bracket Asm,, Susp Chassis Rh
5 145203 Dash, Plastic Biack 47 17480808 Screw Thdrol 3/8-16 x 1/2
& 150273 Dash Asm,, Lower VGT 48 136814 Bracket Asm., Pivot Hood Lh
7 17720408 Screw, Thd Cut 1/4-20 % 1/2 49 136813 Bracket Asm., Pival Hood Rh
8 145186 Support, Dash 1-Fe. Battery 50 136575 Brackel, Chassis Fron!
g 10B067X Mut, Pal 52 73680500 Nut, Crownlock 5/16-18
10 19082016 Washer 9/32 x 1-1/4 x 16 Ga. 56 138461 Bracket Asm., Susp Chassis Lh
11 137270 Rivel, Ratchet Male 57 736840400 Nul, Keps Hex 1/4-20
12 137268 Washer, Nylon 58 137113 Bracket Asm., Fender
13 137271 Rivet, Malchet Female 59 74180412 Screw, Mach Cr 1/4-20 x 3/4
14 13668734558 Mood Asm,, Pni 60 17490620 Screw Thdrot 3/8-16 % 1-1/4
15 136374 Lens, Bar Clear 64 144283 Washer, Serrated Dise 13232 x 1
16 121794X Cover, Access B8 17480808 Screw, Thd 5/16-18 x 1/2
17 17490612 Screw, Thdrol 3/8-16 x 3/4 70 137159 Guidg, Beil Mid Span
18  136373X428 Grille 77 137308 Shield, Front
19 18131312 Washer 13/32 x 13/16 x 12 Ga. 84 142092 Stop, Over Center Mower
20 74760616 Bolt, Fin Hex 3/8-16x 1 B6 74760716 Bolt, Fin Hex 7/16-14 Unc % 1
21 73680600 Mut, Crownlock 3/8-16 Unc a0 11050600 Washer, Lock External Tooth 3/8
22 136670X558 Panel Asm., Side RM g1 150851 Ral, Frame Lh VGT
23 17490816 Screw, Thdrol 3/8-16 x 1 TY-TT 82 1434B5X0138 Plate, Silkscreen Dash
24 145243X5858  Foolrest, RH LT/YT/GT 65 g4 100207K Clip, Fuel Line
28 145244X558 Footrest, LH LT/YT/GT 85 85 105531X Push Nut, Nylon
29 145349 Bracket, Suppori Dash g8 140503 Bracket Skid Chassis
30 145082 Saddie, Hydro 1995 g9 140871 Rod By Pass
31 145183 Brace, Support Steering VGT 100 124236X Cap By Pass Rod
32 141315 Brackel Asm., Frame Pivot Lh 101 17490628 Serew Tharol 3/8-16 x 1-3/4
33 141314 Bracket Asm,, Frame Pivot Rh 102 4497H Fetainer, Spring
34 142131 Hracket, Engine Supporir 103 142273 Lock, By Pass
35 19111118 Washer 1132 x 11/18 x 16 Ga. 106 138776 Boi#t 518618 Type TT
36 74780512 Boit, Fin Hex 5/16-18 x 3/4 120 19131616 Washer 13/32 x 1 x 16 Ga
37  140002X5EB  Fender, Pnt. YT/GT ws FTK MS 558 -~ 80224 Piug, Hole
38 18091216 Washer 9/32 x 3/4 x 16 Ga
39 138861 Bracket, Axle Front
40 142182 Bracket, Support Axle/Engine NOTE: All component dimensions given in .5 inches
41 17580408 Screw Tap Tite 1/4-20 x 1/2 1inch = 25 4 mm

35



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

GROUND DRIVE

36



REPAIR PARTS
TRACTOR - - MODEL NUMBER 817.251520

GROUND DRIVE

KEY PART KEY PART
NO. NO. DESCRIPTION NO.  NO. DESCRIFTION
2 7070 Key1/4x25 69 123B00X Washer
3 7583R Washer Thrust Axle Harden 70 139889 Console Hydro Fender
5 73680800 Nut Crownlock 3/8-18 71 140827 Plate Console Shilt
6 76020412 Pin Cotter 1/8 % 3/4 72 73B0O0S00 Locknut Hex W/Washer Insert
7 140507 Wheel Hub Asm 73 74780548 Bolt Fin Hex 5/16-18 x 3
g 140080 Boit Hub 74 142432 Screw Hex Wsh, Hi-Lo 1/4-1/2
15 18131316 Washer 13/32 x 13/16 x 16 Ga 75 73800700 Nut Lock Hex 7/16
17 140021 Spring Rod Brake 76 140481 Bracket Transaxle
20 73940800 Nut Hex Jam Toplock 1/2-20 77 74760716 Bolt Fin Hex 7/116-14 x 1
22 140498 Arm Asm Shift VGTH 78 19111212 Washer 11/32 x 3/4 x 12 Ga
23 130584 Knob, Deluxe 1/2-13 UNC Bil/Red 78 72110505 Bolt Carlage 5/16-18 x 5/8
28 73350600 Nut, Hex Jam 3/8-16 UNC BO 140484 Bracket Torque RH
29 140494 Brake Rod 81 17490612 Screw Thdrol 3/8-16 % 3/4
30 18131816 Washer 13/32 x 1 x 16 Ga 82 140482 Bracket Mount Torque/Fan
32 73220700 Nut Hex 7/16-14 B3 140479 Strap Tarque Mid
33 12000053 Ring E B4 140480 Spacer
34 124238X Cap Plunger B85 17541020 Screw #10-24 x 1-1/4
35 137648 Rod Parking Brake 85 140482 Fan 7" Hydro
38 149412 Spring, Drive, Ground 87 140491 Adapter Fan
37 121748X Washer 25/32 x 1-1/4 x 16 Gauge 88 140482 Puiley idler
38 150035 Nyiiner, Bushing 89 73800700 Nut Lock Hex 7/16-14
38 74321016 Screw Fin #10-24 x 4 90 140489 Keaper Belt
40 5304d Actuator Interlock Swilch 91 17490644 Screw Thdrof 3/8-16 x 2-3/4
41 73631000 Nuf Lock #10-24 92 74750520 Bolt Fin Hex 5/16-18 x 1 25
42 B8B3R Cover Pedal Blk Rourdd 93 140502 Link Shift Asm
43 74760412 Bolt Hex Head 1/4-20 x 3/4 94 133835 Fasiner Christmas Tree
44 104601X Bracket Interlock 95 23200528 Screw Set 5M16-18x 1.5
45 73800400 Nut Lock W/insert 1/4-20 96 141103 Washer Nickel Plated
46 145170 Retainer Spring 97 126874X Bearing Trust
47 138228 Clutch Ho 88 141004 Bracket Shift Suppor
48 72110614 Bolt Carriage 3/8-16 x 1-83/4 Gr & 89 17480624 Screw Thdrol 3/8-16 x 1-1/2
48 19131413 Washer 13/32 x 7/B x 13 Ga 100 126881X Washer Compression
50 131484 Pulley Idler Flat 101 58285 Washer Bellville
51 73680800 Nut Crownlock 3/8-16 UNC 102 73860500 Nut Hex Nylak
52 138123 Pulley Idler Grooved 103 73350560 Nut Hex Jam 8/16-18
53 207 Washer Hartdened 104 140480 Bracket Idler
54 138380 Ciutch Arm Asm Idler 105 17580408 Screw Tap 1/4-20x 1/2
55 105706X Bearing Nyl 503 x 628 x 125 106 142576 Fiting Vent Hose
56 140218 V-Belt 84,6 x 480 VGTH 107 142877 Vent Hose
58 74760724 Bolt Fin Hex 7/16-14 x 1-1/2 108 142578 Cap Vent Hose
61 140488 Pullery Transaxle 108 140929 Spring Return Brake
64 137648 Shaft Asm Brake Parking Cluteh 110 88652 Hinge, Screw
65 67608 Bolt Shoulder «- 140343 Transaxle Hydro
66 140296 Washer Hardened
67 18131312 Washer 13/32 x 1316 x 12 Ga ) . ; . .
68 51424 Pin Roli NOTE: All componenti dimensions givenin U S Inches

1 inch = 25 4 mm

37



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.251520

STEERING ASSEMBLY

2]
e !
et

38



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

STEERING ASSEMBLY

KEY PART

NO NO. DESCRIPTION
1 121472X Wheel, Sleering Aute Black
2 137094 Axle Asm., Front
3 6B55M Fitling, Grease
4 136960 Bpindle Asm, LH
§ 136958 Spindle Asm, RH
& 6266H Bearing, Race Thrust Harden
7 12174BX Washer 25/32 x 1-5/8 x 16 Ga.
8 12000029 Ring. Kiip #T5304-75
g 121232X Cap. Spindle

10 74781044 Bolt, Fin Hex 5/8-11 x 2.3/4

11 136518 Spacer, Brg Axie Front

12 73801000 Nut, Lock Flange 5/8-11 Ung
13 121749X Washer 25/32 x 1-1/4 x 16 Ga.
14 10040600 Washer, Lock Hvy Hicl Spr 3/8
158 73610800 Nut, Fin Hex 3/8-24 Unf

16 145103 Shaft Asm., Steering

17 137347 Rod Asm., Tie Ball J Ball Vgt {Inc.
Key No. 36-40)

18 1371585 Draglink, Ball Joint Solid Vgt

18 146811 Support Asm., Steering Vgt

20 145182 Column, Bleering

21 1007114 Adapter, Wheel Steering

22 1554.) Bushing, Stry. Bk

23 17431008 Screw, Slitp #10-18 x 1/2 Ty-b
24 19133808 Washer 13/32 x 2-3/8 x 8 Ga
25 74780616 Bolt, FinHex 3/8-16x1Gr §
25 126805X Cap , Wheet Steering

27 3A366R Bearing, Col. Strg.

28 17490612 Screw, Thrdrol 3/8-16 x 34
28 104238X Bearing, Flange

30 12000034 Fling, Kiip Truarc #5304-75

31 138136 Bushing, Nyliner Snap

32 18111610 Washer 11/32x 1 x 10 Ga.
33 10040800 Washer, Lock Hvy Hict Spr 5/16
34 74760512 Bolt, Hex Hd 5/16-18 x 3/4

35 138059 Gear, Seclor Steering

38 137158 Tie Rod

37 73360600 Jam Nut BH Thread

38 109850X Joint Asm. Balt RH Thread

39 73700800 Jarn Nut LH Thread

40 109851X Joint Asm Bail LH Thread

NOTE: All componsnt dimensions given in U.8. inches
1inch = 25 4 mm

39



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.251520

ENGINE

SPARK ARRESTER KIT

40



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.261520

ENGINE

KEY PART
NO. NO, DESCHIPTION
1 148554 Engine Kohler CV205-65530
2 144636 Mulfler Asm
5 13200300 Etbow STD 90 Degres 3/8 - 18 NPT
7 143589 Mulfler Asm Guard
8 121361X Pulley V-idler
g 145108 Stop Keeper Asm VGT
10 105482X Bushing
11 140823 Cluleh Electric
12 143996 Pulley Engine VGT Elecl Clulch
15 151346 Tank Fuel Rear 3 50 YT/GT 95

16 109227X Fad Spacer
17 106082X Pad Spacer

18 151296 Cap Asm Fuel W/Gauge Venled
18 13290300 Plug Oil Drain {Order From Engine
Manufacturer)

20 132758 Control Throtlie
21 17720410 Screw Hex Thd Cut 1/4 - 20 X 5/8
22 182779 Control Choke

23 18132616 Washer 13/32 X 1-5/8 X 16 Ga
24 11050600 Lockwasher Ext Tooth 3/8
258 73816600 Nut Fin Hex 3/8 - 24 UNF

26 3645J Bushing

27 138277 Stem Tank Fuel
28 7B34R Fuel Line

29 132820 Spark Arrester Kil

33 73800800 Mut Lock Hex wfins 3/6 - 16

37 123487X Clamp Hose

38 74780624 Bolt Fin Hex 3/8 - 16 x 1-1/2

38 17480838 Screw TT 3/8-16 x 2-1/4 Une

40 17490664 Screw TT 3/8-16 x 4

41 126187X Washer 1-1/2 Q0D X 15/32 D X 250
42 16040700 Washer Lock 7/16

43 150280 Bolt Hex 7/16-20X 4 - 14 Ga §
48 128861 Nut Flange 1/4-20 Starier Nut
48 18131616 Washer 13/32 x 1 x 16 Ga.

47 142040 Spacer Engine

48 19132007 Washer 13/32 x 1-14 x 7 Ga.
50 143020 Duct Air

51 140787 Pipe Crossover

52 17580408 Screw Tap 1/4 - 20 x 12

53 143528 Bracket Duct Alr Rear Sup

84 19131414 Washer Flal 18/32 x 7/8 % 14 Ga
58 13080336 Nipple Fipe /NPT X 4-1/2
56 13090308 Elbow Nipple Pipe 3/8 x ¥

NOTE: Al component dimensions glven in U 8 inches
1inch =254 mm

41



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

SEAT ASSEMBLY
T -
N\ &w\<?(\: S <
‘\\ . \\:\T) (\:\(\; \..\\
\\ -~

e .
(\\ L /
:\\ Al
., 2
§ ~, -
- N 7//1/ N

}w%

S A

,
& .
\iK

3
N
'I*:ff"'"
KEY PART KEY PART
NO. NO. DESCRIPTION ND. NO. DESCRIPTION
1 140124 Seat 15 191245 g Sl
2 140551 Bracke, Pivot Seat 1o 1elaanX S§3§§f~C§'§n
3 140675 Strap, Fender 17 123976X  Nut,Lock /4 Lge Fig Gr. &
4 127018X  Bol, Shoulder 5/16-18x .62 18 19171912 Washer 17/32 X 1-8/16 X 12 Ga
5 145008 Clip, Push In Hinged 19 12006BX  Knob, Seat 1/2-13 Unc
6 73800600 Nut,Lock Hex 3/8-16 Unc 20 124238X Cap, Spring Seat
[N R e D R S SN
" 7 0 LG -
10 140552 Pan, Seal 22 7368050 Nut, Crownlock 5/16-18 Unc
12 121246X Bracket, Mounting Switch .
13 121248X Bushing, Snap NOTE: Al component dimensions given in U 8. inches
14 72050411 Bolt, Carriage 1/4-20 X 1-3/8 1 Inch = 26 4 mm

42



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

LIFT ASSENIBLY
40

KEY PART KEY PART
NO. NO. DESCRIPTION NO.  NO. DESCRIPTION
1 121006X Rod Asm , Lever 24 73350800 Nui, Jam Hex 1/2-13 Une
2 145542 Shalt Asm, Lit Vgt 25 130171 Trunnion
3 121002X Lever Asm., Lift R 26 73800800 Nut, Lock WANsh 1/2-13 Unc
4 12000022 E-Ring Truarc #5133-87 27 12000037 Ring, Klip #75304.37
5 18252016 Washer 28/32 x 1-1/4 x 18 Ga. 28 18151216 Washer 15/32 x 3/4 x 16 Ga.
6 74780824 Bolt, Fin Hex 3/8-168 x 1-1/2 28 110810X Trunnion, Dg Stop Dbl Thds PY
7 1256831X Grip, Handle Fluted Blk 30 110807X Nut, Special
B 122365X Button, Plunger Red 31 181310148 Washer 13/32 x 5/8 x 16 Ga.
g 122364X Phinger, Lever Lift 32 137150 Spring, Compression Inf Hygt
10 2878BH Spring 2-1/8" 33 76020308 Pin, Colter 3/32 x 1/2
11 148704 Linic Lt 34 137167 Rod, Adj Lift
12 3146H Retainer, Spring 35 138057 Knob, Inf 3/8-16 Une
13 138867 Arm, Suspension Vgt 36 17480612 Screw, Thdrol 3/8-16 x 3/4
14 140302 Bearing, Pvl Lilt Spherical 37 120529X Washer, Nylon
16 738B0OGO0 Nut, Crownlock 3/8-16 Une 38 123833X505 Pointer, Pnt Height Indicator
16 674A247 Spring Asm, Assist Lift 39 123835X Plug, Hole
17 73350600 Nut, Hex Jam 3/8-16 Unc 40 17480512 Screw Thdrol 5/16-18 x 3/4
18 143363 Brackel, Spring Assist 4% 73540800 Nut, Crownicck 3/8-24
18 18131316 Washer 13/32 x 13/16 X 18 Ga 42 19112410 Washer 11/32 x 1-1/2x 10 Ga
20 5328 Bolt, Adjust Spring Assist 43 128034X Scale, indicator Height
21 74780618 Bolt, Fin Hex 3/8-16 x 1
22 127218 Link, Front NOTE: Al component dimensions given in U .S inches
23 4933M Retainer, Spring 1inch = 25 4 mm

43



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

MOWER DECK
48
48 M
4\ 1127\\"3 42\?
i3 i i
45 - il A G:Ej 5
N T
By, " i
‘ K‘LJ’/@ P I
i !
Lo /%v ‘:‘j}’: 44
a9 SR R I

(D)



REPAIR PARTS

MOWER DECK

KEY PART

NO.

NO.

145008
138457
4939M
130832
850857
10030600
140286

145708
125605
137553

137182
110485
140329
72140505
132827
145058
73680500
134753
131267
105304X
149287
110452X
145325
19111018
131491
138776
128563
1258207
137266
144645
17480628
18131316

TRACTOR - - MODEL NUMBER 917.251520

DESCRIPTION

Dack Asm., Mower 46" W/GWSB
Brackel Asm ., Sway Bar

Refainar Spring

Arnmn, Suspension, Rear {Sway Bar)
Bofl, Patched 3/B-24 x 1-1/4 Gr. B
Washer, Lock Hvy, Unplated 3/8
Washer, Hard Blade, Mower
Vented

Blade, 46" Mower Deck Mulching
Bearing, Ball, Mandre} #6204
Shaft Asm. w/l.ower Bearing
{Includes Key No. 12)

Housing, Mandrei

Bearing, Ball, Mandrel

Stripper, Mower Round

Bolt, Carriage 5/15-18 x 5/8

Bolt, Hex Head, Shoulder 5/16-18
Baflie, Vortex Mower 46"

Nut, Crownlock 5/16-18 UNC
Stiffiner, Bracket

Bracket, Dellactor

Cap, Sleeve

Spring, Torsion, Deflector

Mut, Push

Shield, Deflector Mower

Washer 11/32 x 5/8 % 16 Ga

Rod, Hinge

Screw, Hex Head, Thdroll
Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Fig. Top Lock Cnlr. 9718
Anchor, Spring Deck 46"

Scraw, Thdroll 3/8-16 x 1-3/4 Tyit
Washer 13/32 x 13/16 x 16 Ga

45

KEY PART
NO. NO.

37 131484
a8 137554
38 144817
40 137273
41 17480620
42 122052X
43 144048
44 133943
45 145069
46 137729
47 144859
48 148763\
48 73680600
50 72110612
101 145578
71161010
10071000
19061216
130758
20284
137644
133957
73830600
18121414
144948
146763
-« 143651

- - 147401

DESCRIPTION

Puiley, Idier, Flat

Keeper, Bell, kdier

Pullay, Idier, Drivar Deck 46"
Spring. Secondary 44/46/50 Vent
Serew, Thdroll 3/8-16 % 1-1/4 Tyl
Spacer, Aetainar

Arm, Idler Secondary

Washer, Hardened

Cover, Mandret Deck

Serew, Thdroll. 1/4-20 x 5/8
V-Bell, Mowsr, Secondary

V-Bel, Mower, Primary 46" B-Sec
Nut, Crownlock 3/8-16 UNC

Botlt, Carrdage 3/B-16x1-1/2Gr 5
Cover, Mulching

Scraw

Washer, Lock #10

Washer

Latch Asm. Bagger

Nut, Wald

Holl, Shouider

Gauge Wheel, Wide

Nut, Centerlock 3/8-18 UNC
Washer 3/8 x 7/8 x 14 Ga.

Arm, idler, Primary Deck 46"
Puilay, ldier, V-Groove Dim, 4 25
Mandrel Asm 44"/80" Service
Deck Complete {Std. Deck-Order
separately mulcher plale and gauge
wheel componants Key Nos 101-
106 and 116-118)

NOTE: All component dimensions given in U S inches
1inch = 25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

HYDRO GEAR TRANSAXLE - - MODEL NUMBER 214-3010

£ 2

“I
i

i

'

{

)

i

i
J




REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

HYDRO GEAR TRANSAXLE - - MODEL NUMBER 214-3010

KEY PART
NO. NO.

1 142874
2 142875
16 142878
20 142877
2t 142878
22 142878
33 142928
35 142880
36 142882
37 142883
38 142884
38 142885
46 142886
41 142887
42 142880
43 142888
45 142880
46 142881
47 142882
49 142893
63 142894
854 142886

G5 142887
87 142808
68 142809
69 142800
70 142901
71 142002

DESCRIFTION

Assembly, Housing, LH
Assembly, Mousing, RH
Brake Shaft Assembly

Axle Mounting Hom Assembly
Washer 10x163x .08
Washer 1.0x2.086x 09
Brake Yoke Assembly
Brake Arm

Puck Plate

Brake Puck

Washer 7/8 0.0 x 716 x 080
MU, Castle 5/16-24

Cotier Pin

Brake Acluating Pin

Hi Pro Key

Spacer

Brake Disc

Bolt 1/4-20 x 1-1/2

Bolt 1/4-20x 1

Differential Assembly

Dowel Pin

Reduction Gear,

14 Teeth to 38 Teeth

Finat Drive Pinion Assembly
Jackshatft

Q-Ring

Washer 5/8 X 1-5/32
Washer 7/8 X 1-1/2

Boll, Hex 5/16-18x35

47

KEY PART
NQ. NO.

118
119
121

142803
142804
142005
142806
142807
142908
142809
142610
142811
142812
142913
142914
142815
142016
142917
142918
142618
142820
142621
142022
142923
142925
142826
142927
142028

DESCRIPTION

Locknut, Hex 5/16-18

Boli. Hex 8/16-18 x 1-1/2
Hex Cap Screw 5/M16-18 x 1
Washer, Differential
Shouider Bolt

Freewheel Acluating Arm
Ol Seal 625x1.0x 25
Bolt, Hex 5/16-18 x 1-3/4
Bolt 5/16-18 x 4-1/2

Fitter, Spin On

Pump, BDU-10L-118

Plug, Straight Thread
Washer 11732 x 916
Washer

Vent Cap Assembly

Fitling O-Ring Assembly
Conlrgl Arm

Set Screw

Filter Head

Hose 5/16 x 32

Fitling, 90° 7/8 BAE

Filting, B0° 9/16 SAE
Filling, 90° SAE, #6 Flare, Male
Fitting, 80° SAE, #6 Flare, Female
Wire Retaining Ring

NOTE: All component dimensions glven int) 8 inches
T inch = 26.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

HYDRO GEAR PUMP - MODEL NUMBER BU-10L-118

KEY PART jg égggg? grz;tke /Disc ra/2
. NO. DESC O oft 1/4-20 % 1-1

No. M RIPTION 47 142882 Bolt 1/4-20x1

1 142874 Assembly, Housing, LH 40 142833 Differeniial Assembly

2 142875 Assembly, Housing, RH B3 142804 Dowel Pin
16 142878 Brake Shalt Assembly 64 1428396 Reduction Gear,
20 142877 Axle Mounting Hom Assembly 14 Teeth 1o 38 Teeth
o1 142878 Washer 1.0%163x.08 65 142887 Final Drive Pinion Assernbly
22 142879 Washer 1.0x2.06x.09 87 142898 Jackshaft
33 142929 Brake Yoke Assernbly 68 142899 Q-Fing
35 142880 Brake Arm 69 142900 Washer 5/8 X 1-5/32
36 142882 Puck Plate 70 142901 Washer 7/8 X 1-1/2
37 142883 HBrake Puck 71 142902 Bolt, Hex 5/16-18x 3.5
38 142884 Washer 7/8 O.D. x 7/16 x .060 KEY PART
39 142885 Nut, Caslle 5/16-24 NO. NO. DESCRIPTION
40 142886 Cotler Pin
41 142887 Brake Actuating Pin 72 142803 Locknut, Hex 5/16-18
% g Lok RS RESsn

ex Cap Screw 18 x
48 142688 Spacer 75 142906 Washerl,) Differenttat
48 78 142007 Shoulder Bolt
77 142808 Freewhee! Actuating Arm

TR 1ADONG O Reat APRx10x.25



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

DECALS

KEY PART
NG, NO.

1 138985
2 181448
3 146705
4 148708
6 140837
6 138644
7 142241
8 151442
g 146708
10 137537
11 48004

12 148780
13 15140
14 138348
15 138048

63 718

5 7 4 13 21

.......

DESCRIPTION

Decai, Operating Instruction
Decai Grille

Decal, Hood, Crallsman, RH Polo
Decal, Hood, Craftsman, L.H Polo
Decal, Brake Parking Saddle
Decal, Maintenance

Decal, PNL Side Kohler

Decal, Ins. Mood 20.5 Twin Polo
Decal, Fender, Craftsrnan Gold
Decal, Caution Fender Eng/Span
Decal, Clutch/Brake

Decal, V-Belt Sch VGT 8rs Hydro
Decal, Chassls, Hydro 46"

Decal, V-Belt Schemalic

Decal, Side Panel Dighard White

WHEELS & TIRES

?,,43

C\‘Q < ,

!

RN
{ \w/f /'/ -
\\\...‘:'// / ) $1
)
\‘\j;’/ Re

24
KEY PART
NO. NO. DESCRIPTION
16 148918 Decal, Fender Auto Trans Gold
18 146710 Decal, Insert Strg
19 138047 Decal, Baltery Diehard Sears
20 148516 Dacal, Ballery
21 142336 Decal, SDL Cold Stanl Hydro Eng
22 142342 Decal, Drawbar CHNTRL
23 108202X Reflector, Tailfight
24 133179 Decal, Mower QC Systam
25 151302 Decal, Deck Mower £Z3 Polo
26 150333 Decal, Cap CNSMR Helﬁ Line SRS
-~ 138311 Decal, Handle LFT Hieght Adj. (Lift
Handle}
-« 145248 Pad, Foolrest
-« 145247 Fastener, Pop-in Footrest
-« 151449 Manual, Owner's (Eng)
-« 151450 Manual, Owner's (Span)
KEY PART
NO. NO. DESCRIPTION
1 55192 Cap, Vaive, Tire
2 65139 Stem, Valve
3 106230X Tire, Fronl
4 8134H Tube, Front {Service ilem Only)
5 106228X427 Fim Assembl y, Front
6 278M Fitling, Grease
7 S040H Bearing, Flange {Front Wheeal Only)
8 106277X427 Rim Assembly, Rear
g 105588X Tire, Rear
10 71544 Tube Rear
11 104757X Cap, Hub Axle
. 144334 Sealant. Tire {10 oz. Tube)

NOTE: All component dimensions givenin U.8 inches
1 inch = 25.4 mm

49



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

CYLINDER HEAD, VALVE AND BREATHER i CRANKCASE
B
oy 27
25
24_.—-(:3
17 =
b 1!4«‘515 20'[}9
H an b ll‘ff{%hé"’zzﬂ s
.% %

15
3@ i

{
Y

ey

@ I000

-

o

50




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.251520
KOHLER ENGINE - MODEL NUMBER CV20S8, TYPE NUMBER 65530

CYLINDER HEAD/VALVE/BREATHER

KEY PART
NO. NQ.

24 318 11
24 7B5 76

2531302
24 755 20
24 585 02
24 033 03

24 041 23
24 096 15
SM-0645020
X-75-23

24 755 67
X-426-9

24 326 08
12 755 03
12173 01
24 089 02
235011

24 016 01
24 016 02
24 017 01
24 017 02
24 032 05
21 2420402
24 326 05
1235101
24 41104
24 041 08
24 318 12
24 755 &1

24 146 09
5M-06831005
24188 03
31 2419402
M-0840034
24 766 74

24 153 12
24086 32
24 086 18
24 445 01
24 766 57

24 112 12
24 128 44
41 24 58502
2531302
24 445 02
M-0545018

pry
DWEm~ MU DHLW N -

P P P TPy
0~ O3 0 B a2 P~

DESCRIFTION

Head Assembly, #1 Cylinder

Kit, Vailve Cover, Breather
{includes Key #3, 34 thru 35)
Grommet, Rubber

Ki, Breather (Inciudes Key #3 & 5)
Separalor, Qi Breather

Kit, Breather Cover with Gasket
{inciudes Key Numbers 7 and 8)
Gasket, Breather

Cover, Breather

Screw M8 x 1.0x20{4)

Plug, Hex Head, Countersunk
YBNPTF

KA, Breather Hose {Includes 12-13)
Clamp, Hose (2)

Hose, Breather

Kit, Relalner (4)

Cap, Valve Spring (4}

Spring, Valve {4)

Relainer, Spring (4}

Valve, Exhaust, Standard Slze 82}
Valve, Exhaust, 25 Oversize (2
Valve, Intake, Standard Size {2)
Valve, Intake, 25 Oversize (2)
Seal, Valve Stem (2}

Fitting

Hose, Breather

Lifter, Vaive (4)

Rod, Push (4)

Gasket, Cylinder Head (2}

Head Assemnbly, #2 Cylinder

K#, Valve Train

{Includes Key Numbers 24, 28-31)
Plale, Guide (2) x
Washer, Plain (4)

Arrs, Rocker {4)

Pivol, Rocker Arm (4)

Scraw MBx 10 x34 (4)

Kit, Valve Cover, Plain

{Inciudes Key Numbers 34 thru 35)
G-Ring

Screw, Shoulder (4}

Screw MT10x 1.5x81 (B}

Strap, Lifting

Kil, Breather Separalor

{Includes Key Numbers 39 thru 44)
Spacer

Bracke!, Breather Separalor
Separator, Oi Breather

Grommet, Rubber

Strap, Breather Separalor

Screw M5x 0Bx16(2)

81

CRANKCASE

KEY PART
NO. NO.

24 782 05
24 204 03
24 067 05
24 067 U5
12 380 03
52 13909
24 874 01
24 874 02
24 87403
7 2410801
24 106 02
2410803
24 018 01
12 422 10
12 422 09

12 42213

QY Ln 2 [

fimRae]

12 422 07
12 422 08
12422 11
12 422 12

24 41003
11 24144 0%
X-25-63

13 12032 01
X-25-102
12 380 04
M-0846010

17 2401804
18 24 402 08
24 032 01
12 153 0%
21 1212304
24 12619
M-0G545016

1218302
24038 04
2575513
7 1215303

DESCRIPTION

Cylinder Block {Use Minibiock)
Fitting

Connecting Rod ESiandard) )
Connecling Rod (.25) (2)

Pin, Dowel Locating (6)

Plug, Cup

Piston with Ring Set (Standard) (8}
Piston with Ring Set ( 25) (2
Piston with Ring Set (.50) (2

Ring Set (Standard) (2)

Ring Set %25) 2}
Ring Set {.50) {2)

Retainer, Piston Pin (4}

Shim, Camgshaft, Yeliow

Shim, Camshaft, Green

{As Required)

Shim, Camshalt, Black

{As Required)

Shim, Camshalt, White

{As Required)

Shim, Camshalt, Blue

(As Hequired)

Shimn, Camshaft, Red

{As Hequired)

Shim, Camshalt, Grey

(As Required)

Camshafl

Shatt, Governor Cross

Washer, Plain 1/4

Seal, Governor Cross Shall
Washser, Plain 1/4

Pin, Hitch

Screw, Reed Relainer

M5 x 0.8 %10 (22

Retainer, Reed (2)

Feed, Breather {2}

Seasl, Git, Front

O-Ring, Lower Off Filt Tube

Tube, Gif Fill

Bracket, Qil Fill Tube

Screw, O Fill Tube Bracket
MEXxOBXx16

O-Ring, upper Ol Fill Tube
Dipstick Assembly (includes 26-27)
Kil, Gil Fill Cap (Includes 27)
O-Ring, Dipstick

NOTE: All component dimensions given InU.S inches
1inch =25 4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

IGNITION/ ELECTRICAL BLOWER HOUSING AND BAFFLES E

52




REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

IGNITION/ELECTRICAL BLOWER HOUSING & BAFFLES
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 24162 17 Screen, Grass 1 2402720 Housing, Blower
2 M-0403025  Screw, Grass Screén 2 M-0545016  Screw M5x 0.8 x 16 (3}
M4 x 0.7 x 24 (4) 3 SM- 0645016 Screw MBx 1.0x 16 (4)
3 X-25-82 Washer, Plain 172 (4 4 2431405 Guard, Fiywheel
4 2411204 Spacer, Fan {4) 5 2414602 Plate, Backing, # 2 Side
5 2415703 Fan & WM-0545020 Screw M5 x 0.8 x20{2)
8 M-0638016 Screw MEx 1.0x 16 (4) 7 M-0551016 Screw MGx08x 14
7 1211204 Spacer, Fan {4) B 2406320 Baffle, Cylinder Barrel, # 2 Side
B 2402504 Flywhee! Assembiy g 24063 14 Baffle, Valley, # 2 Side
g X-42-15 Key 10 M-0545010  Screw M5x08x10(2)
10 2540303 Rectifier-Regulator 11 2406323 Baffle, Valley, # 1 Side
11 2408618 Screw, Philips (2} 12 M-0545016 Screw MBX0.BX 16(2)
12 236602 Connector, Reclifier-Regulator, 13 2406319 Baffle, Cylincler Barral, # 1 Side
3 Contact 14 M-0B645016  Scraw MBXx 10x 16 (2)
13 1213202 Spark Plug (&3 15 24 146 08 Plate, Backing, # 1 Side
14 48154 02 Clip, Cable 16 24 100 01 Nul, Plaslic
15 12 468 03 Washer, Stator Harness Clip 17 2411212 Spacer
16 12086 14 Seoraw, Stator Harness Clip 18 24 126 44 Bracket, Breather Separator
M10x15x48 18 24 44502 Sirap, Breather
17 2408501 Stator, 15 Arp 20 2408627 Scraw {2)
18 M-0548025  Screw, Stator Mounting NOT ILLUSTRATED
MEXxOBx25 {2} - 24100 04 Mut, Plastic (3)
19 X-25-63 Washer, Plain 1/4 {2 {Included with Blower Housing)
20 X-25-92 Washer, Plain 1/2 {2 .- 2410002 Nut, Plastio (2)
21 235173 Clip, Cable (Included with Blower Housing)
22 24584 M Madule, Ignition (2} -- 2513916 Plug, Button 8/16

23  5M-0545020 Screw, Module M5 x 0.8 x 20 {4) (inclided with Blower Housing)
NOT ILLUSTRATED
- 2417812 Harness, Wire

«- 2451804 Lead, Green (3", 18 Gauge, AlR INTAKE
Insulateéd Grip Barrel Eyelets)
- 2411318 Decal, Grass Screen KEY PART
NO. NO. DESCRIPTION

1 2474305 Kit, Air Cleaner Cover (Inciudes
Key Numbers 2, 8, and & thru 11)
2 24086 24 Cover, Air Cleaner
3 2534102 Knot, Cover
4 1210001 Wing Nut
5 2403203 Seal, Air inlake
& 24006 01 Cover, Inner Air Cleaner
7 2408302 Eiement, Pre-Cleansr
8 4708303 Element, Air Cleaner
g 24126 21 Brackel, Air Cleaner
10 2412643 Bracket, Alr Cleaner
11 24109 03 Cup, Fuel Spitback
12 2404113 Giashet, Fuel Spitback Cup
13 24 084 02 Base, Alr Clganer
14 24 041 14 Gasket, Air Cleaner Base
15 24 164 06 Manifold, intake
16 24041 01 Gashel, intake Manilold (2}
17 M-0639055 Screw M6 x 1.0 x 18 (4}
NOT ILLUSTRATED
-- 1211383 Decal, Air Cleaner

NOTE: All component dimensions givenin U § inches
1 inch = 26 4 mm

53



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

STARTING SYSTEM ] ENGINE CONTROLS
0
&
s B
:
&, s
S
N
/
2 5
/
1 0]
e
7 Sy

54



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.251520
KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

STARTING SYSTEM

KEY PART
NO. NO. DESCRIPTION
1 M-0B39070 Screw MBx125x70
2 M-0830080 Screw MB x 128 x 80
3 2408605 Cuover, Pinion
4 25088403 Starter Assembly (Includes 8-11)
5 1246801 Washer {3)
& 1275554 Kit, Drive End
7 12227086 Cap, Drive End
8 4517003 Armature
9 B275528 Kif, Brush and Spring
10 12227 11 Cap, Commutator End
i1 12086 25 Bolt, Thru (2}

CGll. PANLUBRICATION

KEY PART
NQ. NG, DESCRIPTION

1 2418807 Qil Pan Assembly {includes Key
hNumbers 2, 11-14 and 17-19)

2 2419804 Ol Pan

3 X-75-32 Plug, Hex, Countersunk,
IBNPTF,

4 2413601 Nipple, Qil Filter

5 1205001 Filter, Qil

6 5203208 Seal, O (PTO End)

7 2408817 Screw, O Pan M8 x 1.25 x 45

B 24088186 Screw, Oif Pan M8 x 1.25 X 45 (9)

g X75-10 Plug, Solid, Square Head,
BNPTF

10 2415308 G-Ring

11 12144 02 Shaff, Governor Gear

12 5244802 Tab, Locking

13 24043 12 Kit, Governor Gear with Pin
{Includes Key Number 14)

14 12 380 01 Pin, Governor Regulating

15 M-0645025  Screw M&x 10 x25(2)

16 SM-0631005 Washer, Plain {2}

17 2438308 Oil Pump Assembly {includes 18}

18 2412308 Tube, Ol Pickup

19 2518207 Screen, Oil

55

ENGINE CONTROLS

KEY PART
NO. NO. DESCRIPTION
1 SM-0842025 Screw MEX 1.0x 28
2 2408014 Lever, Govemnor
3 SM-0B410680 Nut MG X 1.0
4 24089 01 Spring, Linkage
5 2515808 Bushing, Linkage Retaining
6 2407904 Linkage, Throttle
7 25158 11 Bushing, Throtile Linkage
8 2412613 Brackel, Control
9 2408903 Spring, Choke Relurn

10 M-0547050  Locknut, Hex M5x 0.8
11 SM-0545016 Screw M5 x 0.8 x 18

12 M-0448080  Nut, Hex Mdx 07

13 SM-0645016 Screw M6 x 1.0 x 16 (4)
14 12 237 01 Clamp, Cable (2)

15 SM-0545016 Screw M5 X 0.8x 16 (2)
16 24 080 07 Lever, Throttle Actualor
17 24 468 01 Washer (3}

18 24 00013 L.ever, Throfile Controt
18 24 080 05 Lever, Choke

20 2407905 Linkage, Choke

21 SM-0548020 Screw MSx0D8x20

22 4146803 Washer, Wave

23 M-0403025 Screw M4 x073x24

24 2408918 Spring, Governor

NOTE: All cornponent dimensions given in U.8 inches
{inch = 25.4 mm



REPAIR PARTS
TRACTOR - - MODEL NUMBER 917.251520

KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

CRANKSHAFT E EXHAUST 8

{0
2

33

FUEL SYSTEM

B

56



REPAIR PARTS

FUEL SYSTEM
KEY PART
NO. NO.

t 2485326

2 2404115
3 2405328

4 24041194
5 X-426.8

6 2435303
7 SM-0641060
B M-0628006
9 4715401
10 24 100 01
11 24 383 04
12 2408812
13 2535303
14 2505005
15 2414415
16 24468 05
17 2424101
18 2408822
19 2414104
20 2406010
2t 24085 24
24 2408819
23 24462 02
24 24086 20
25 2433727
26 24337 11
27 24086 22
28 2408823
29 24 086 21
30 2409613
31 2404118
32 2404119
33 2475708
34 24 369 01
35 24 234 01
36 2433728
37 2475515
38 2404121
3¢ 2404120

TRACTOR - - MODEL NUMBER 917.251520
KOHLER ENGINE - MODEL NUMBER CV208, TYPE NUMBER 65530

DESCRIPTION

Kit, Carburetor with Gaskel
{Includes Key Numbers 2 thru 4}
Gasket, Carburetor
Carburetor Assambiy {For
information Only, Not Available
Saeparately) {Includes 15-39)
Gasket, Alr Cleaner Base
Clamp, Hose (6)

Line, Fuel, 10-5/8" (2)

Nut M6 x 1.0 {2)

Stud MBx1.0x 95 (2)

Clip, Cable

MNut, Plastic (2}

Pump, Fuel, Pulse

Screw, Hex Cap Head (2)
Ling, Fuel, 13-1/2"

Fiiter, Fual

Shalt, Choke

Washer

Collar, Choke

Spring, Choke Return

Fing, Choke Lever

Laver, Choke

Spring, Throttle Adiust Screw
Screw, Throltle Adiust

Valve, Choke

Screw, Throttie and Choke Shalt (4)
Jel, Air Bleed

Jel, Slow

Screw, idie Adjust

Spring, ldie Adjust Screw
Screw (3)

Cover, Passage

Gasket, Passage Cover
Gaskat, Floal Chamber

Kit, Figat Repair

Nozzle, Main

Chamber, Float

Jet, Main

Kit, Solencid Valve {inciudes 38-39)
Gasket, Chamber Bcrew
Gasket, Solenocid

NOTIILLUSTRATED

-~ 2404115
-~ 24757 06
-- 2475572

-- 2478573

Gaskst, Carburetor
Kit, Carburelor Repair
Kit, High Altitude
{1500-3000 Melers}
Kit, High Altitude
{Over 3000 Melers)

CRANKSHAFT

KEY PART
NO. NO. DESCRIPTION

1 2401472 Crankshait
2 5213909 Fiug, Cup

EXHAUST

KEY PART
NO. NO. DESCRIPTION

1 2404102 QGasket, Exhaus! (2}

2 M-0829033  Siud, Exhaust Manifold
MB x 1.25 % 20 (4)

3 M-0841080  Nut, Mufiler Mounting

MB x125(4)
NOT ILLUSTRATED
KEY PART
NO. NQO. BESCRIPTION

- 2475503 Gasket Sel

RPM Sattings: Low Speed: 1150-1650
High Speed: 3200-3400

NOTE: ali componenl dimensions given in U S. inches
1inch = 25 4 mm



SERVICE NOTES

58



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

T~ o ONLY RIDE UP AND DOWN HILL,
SIGHTING ™ — NOT ACROSS HILL
GUIDE
Lingg

T

e
b
= e
PAT A4 T 50 d. N Y Y e Y P YRS T Py

SIGHT AND HOLD THIS LEVEL WITH
SKY LINE OR TREE.

15° MAX.

Y e Y Ty P b T P VO TPV I Y Y P E Py y v 4061 1440400843435222030000500¢d00sa5shtsdfditiohastinatisdidts it )

Operate your Tractor up and down the face of slopes (not
greater than 15°), never across the face. Make turns gradu-
ally to prevent tipping or loss of control. Exercise extreme
caution when changing direction on slopes.

PRSEMISA LY RR Ry

i

g_;v"f’

R D AT e



SEARS

OWNER’S
MANUAL

MODEL NO.
917.251520

iF YOU NEED
REPAIR SERVICE
OR PARTS:

FOR REPAIR SERVICE, CALL
THIS TOLL FREE NUMBER:
1-800-4-REPAIR
(1-800-473-7247)

FOR REPLAGEMENT PARTS
INFORMATION AND
ORDERING, CALL THIS
TOLL FREE NUMBER:

1-800-FON-PART
(1-800-366-7278)

FOR CONBUMER ABSISTANCE
HOT LINE, CALL THIB
TOLL FREE NUMBER:

1-800-659-5917

20.5 HP TWIN CYLINDER
ELECTRIC START

46" MOWER

HYDROSTATIC (AUTOMATIC)
GARDEN TRACTOR

Each {raclor has ils own model number. Each engine has
its own motdel number

The model number for your tractor wilt be found on the
model plate located under the seat.

The madel number for your engine will be found on the
blower housing of the engine

All parls fisted herein may be ordered from any Sears,
Hoebuck and Co. Service Center/Department and mos! Fe-
tall Stores.

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE
FOLLOWING INFORMATION:

PRODUCT - TRACTOR

MODEL NUMBER - 917.251520
ENGINE MODEL NO. - CV208-65530
PART NUMBER

PART DESCRIPTION

-

Your Sears merchandise has added vaiue when you
consider Sears has service unils nalionwide staffed with
Sears lrained tlechnisians.., professional lechnicians
specifically trained to insure thal we mesat our pledge to
you, we service what we sell

Prinled in U8 A

151448 111085 TR




